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Laboratory Information

We, QuieTek Corporation, are an independent EMC and safety consultancy that was established
the whole facility in our laboratories. The test facility has been accredited/accepted(audited or listed)
by the following related bodies in compliance with ISO 17025, EN 45001 and specified testing scope:

Taiwan R.O.C. . BSMI, NCC, TAF
Germany : TUV Rheinland
Norway : Nemko, DNV
USA . FCC

Japan . VCCI

China . CNAS

The related certificate for our laboratories about the test site and management system can be downloaded
from QuieTek Corporation’s Web Site :http://www.quietek.com/tw/ctg/cts/accreditations.htm

The address and introduction of QuieTek Corporation’s laboratories can be founded in our Web site :
http://www.quietek.com/

If you have any comments, Please don'’t hesitate to contact us. Our contact information is as below:

HsinChu Testing Laboratory :
No.75-2, 3rd Lin, Wangye Keng, Yonghxing Tsuen, Qionglin Shiang, Hsinchu County 307, Taiwan, R.O.C.
TEL:+886-3-592-8858 / FAX:+886-3-592-8859 E-Mail : service@quietek.com

LinKou Testing Laboratory :
No0.5-22, Ruishukeng, Linkou Dist., New Taipei City 24451, Taiwan, R.O.C.
TEL : 886-2-8601-3788 / FAX : 886-2-8601-3789 E-Mail : service@quietek.com

Suzhou Testing Laboratory :
No0.99 Hongye Rd., Suzhou Industrial Park Loufeng Hi-Tech Development Zone., SuZhou, China
TEL : +86-512-6251-5088 / FAX : 86-512-6251-5098 E-Mail : service@quietek.com
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History of This Test Report

REPORT NO. VERSION DESCRIPTION ISSUED DATE
14C0378S-RF-US-PO6V01 | V1.0 Initial Issued Report Dec. 25, 2014
14C0378S-RF-US-PO6V01 | V2.0 Modified the model number Jan. 05, 2015
14C0378S-RF-US-P0O6V01 V3.0 Modified FCC ID Jan. 06, 2015
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1. General Information

1.1. EUT Description

Product Name

802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Brand Name ZyXEL
Model No. AMG1312-T10D, AMG1312-T30D, AMG1302-T10D, AMG1302-T30D
EUT Voltage DC 12V

Frequency Range

For 2.4GHz Band
802.11b/g/n(20MHz): 2412~2462MHz
802.11n(40MHz): 2422~2452MHz

Channel Number

For 2.4GHz Band
802.11b/g/n(20MHz): 11 802.11n(40MHz): 7

Type of Modulation

802.11b: DSSS

802.11/g/n: OFDM

Data Rate

802.119: 6/9/12/18/24/36/48/54 Mbps

802.11b: 1/2/5.5/11 Mbps

802.11n: up to 450 Mbps

Channel Control

Auto

Antenna Delivery

2*Tx + 2*Rx for 2.4GHz

Antenna Type

Reference to Antenna List

Peak Antenna Gain

Reference to Antenna List

Note: The only difference of models as show below:

model USB Port
AMG1312-T10D with
AMG1312-T30D with
AMG1302-T10D without
AMG1302-T30D without

The RF specifications of four models are identical. AMG1312-T10D is the same with
AMG1312-T30D, AMG1302-T10D is the same with AMG1302-T30D, the only difference is the

marketing sale.
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For 2.4GHz Band

802.11b/g/n(20MHz) Working Frequency of Each Channel:
Channel | Frequency | Channel | Frequency | Channel | Frequency | Channel | Frequency
01 2412 MHz 02 2417 MHz 03 2422 MHz 04 2427 MHz
05 2432 MHz 06 2437 MHz 07 2442 MHz 08 2447 MHz
09 2452 MHz 10 2457 MHz 11 2462 MHz N/A N/A
802.11n(40MHz) Working Frequency of Each Channel:
Channel | Frequency | Channel | Frequency | Channel | Frequency | Channel | Frequency
03 2422 MHz 04 2427 MHz 05 2432 MHz 06 2437 MHz
07 2442 MHz 08 2447 MHz 09 2452 MHz N/A N/A
Antenna List
Antenna Type Model No. Peak Gain
Antenna #1 Internal PCB antenna R380500314 2.4GHz band: 3.0dBi
Antenna #2 Internal PCB antenna WTS2450 2.4GHz band: 3.0dBi
Or use
Antenna Type Model No. Peak Gain
Antenna #1 Printed antenna N/A 2.4GHz band: 2.9dBi
Antenna #2 Printed antenna N/A 2.4GHz band: 2.0dBi

Note 1: Directional gain = 10 log[(10%*?° + 10%2/2°)? /2] dBi
Note 2: We use maximum antenna gain for the testing.
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. Power Parameter Value of the test software

Test Mode Test Channel Antl Ant2 MIMO
MODE(Ant1+2)

2412 N/A N/A N/A

802.11b 2437 N/A N/A N/A
2462 N/A N/A N/A

2412 N/A N/A N/A

802.11g 2437 N/A N/A N/A
2462 N/A N/A N/A

2412 N/A N/A N/A

802.11n(20MHz) 2437 N/A N/A N/A
2462 N/A N/A N/A

2422 N/A N/A N/A

802.11n(40MHz) 2437 N/A N/A N/A
2452 N/A N/A N/A

Note: the power parameter cannot be configured, use the default value.
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The test mode of the test software can support.

MIMO
MODE(Ant1+2)

Test Mode Test Channel Antl Ant2

2412 X

802.11b 2437

2462

2412

802.11g 2437

2462

2412

802.11n(20MHz) 2437

2462

2422

802.11n(40MHz) 2437

AN R N S RN RN R N RN RN R S
A N N RN RN R N N N RN RS
ol |l ||| XX XXX

2452
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Duty Cycle
2.4GHz Band
Test Mode Duty Cycle
802.11b 100.0%
802.11¢g 99.1%
802.11n(20MHz) 98.6%
802.11n(40MHz) 98.0%
802.11b
e s et
oy - A A AT I T ST
S A T mter 2o il
s
- Tors
802.11g

PR § st —8— TP Frws Fus
TFiGas] e Aaien 10 40
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802.11n(20MHz)
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1.2. Mode of Operation
QuieTek has verified the construction and function in typical operation. All the test modes were

carried out with the EUT in normal operation, which was shown in this test report and defined as:

Test Mode

Mode 1: Transmit by 802.11b(Ant1;Ant2)

Mode 2: Transmit by 802.11g(Ant1;Ant2)

Mode 3: Transmit by 802.11n(20MHz) (Ant1;Ant2;MIMO MODE)

Mode 4: Transmit by 802.11n(40MHz) (Ant1;Ant2;MIMO MODE)

Note:

Regards to the frequency band operation: the lowest, middle and highest frequency of channel
were selected to perform the test, then shown on this report.
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1.3. Tested System Details

The types for all equipments, plus descriptions of all cables used in the tested system (including
inserted cards) are:

Product Manufacturer |[Model No. Serial No. Power Cord
1 |Assistant router N/A N/A N/A N/A
2 |USB 3.0 Hard Disc Drive |Lenovo F360 0OA0503512400231 |Power by EUT
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1.4. Configuration of Tested System

Connection Diagram
B

_____________________ | I _____c_____D_____________
| EUT : 1
| |
| I
i i
i i
i i
| A |
I I
I I
i I
i i
i i
i i
i i
l 2 |
I I
i I
i i
i i
i i
i i
I i
I I
I I
i I
i i
i |
| |
i |
e e e e e e e e e e e e e e e e e e e o e e e o e i

Signal Cable Type Signal cable Description

USB Cable Shielded, 0.5m

B |LAN Cable Non-shielded, >10m

C |LAN Cable Non-shielded, >10m

D |[LAN Cable Non-shielded, >10m
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1.5. EUT Exercise Software

1 |Setup the EUT and simulators as shown on above.

2 [Turn on the power of equipment.

Run the RF test software “MTool”, and set the test mode and channel, then press OK to start
continue Transmit or receive.
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2. Technical Test

2.1. Summary of Test Result

[X] No deviations from the test standards

[ ] Deviations from the test standards as below description:

Section 15.247(e)

Performed Test Item Normative References Test Deviation
Performed

Conducted Emission FCC CFR Title 47 Part 15 Subpart C: 2014 Yes No
Section 15.207

Radiated Emission FCC CFR Title 47 Part 15 Subpart C: 2014 Yes No
Section 15.209

RF Antenna Conducted Spurious [FCC CFR Title 47 Part 15 Subpart C: 2014 Yes No
Section 15.247(d)

Radiated Emission Band Edge  |FCC CFR Title 47 Part 15 Subpart C: 2014 Yes No
15.247(d)

Operation Frequency Range of |FCC CFR Title 47 Part 15 Subpart C: 2014 Yes No

20dB Bandwidth 15.215(c)

Occupied Bandwidth FCC CFR Title 47 Part 15 Subpart C: 2014 Yes No
Section 15.247(a)(2)

Power Output FCC CFR Title 47 Part 15 Subpart C: 2014 Yes No
Section 15.247(b)(3)

Power Spectral Density FCC CFR Title 47 Part 15 Subpart C: 2014 Yes No
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2.2. Test Environment

ltems Required (IEC 68-1) Actual
Temperature (°C) 15-35 21
Humidity (%RH) 25-75 50
Barometric pressure (mbar) 860-1060 950-1000
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3. Conducted Emission
3.1. Test Equipment

Conducted Emission / TR-1

Instrument Manufacturer Type No. Serial No. Cal. Due Date
EMI Test Receiver R&S ESCI 100726 2015.03.28
Two-Line V-Network R&S ENV216 100043 2015.03.28
Two-Line V-Network R&S ENV216 100044 2015.09.16
500hm Coaxial Switch |Anritsu MP59B 6200464462 2015.03.01
500hm Termination SHX TF2 07081401 2015.09.16
Temperature/Humidity

Meter zhicheng ZC1-2 TR1-TH 2015.01.08

Note: All equipments are calibrated with traceable calibrations. Each calibration is traceable to the

national or international standards.

3.2. Test Setup

Shielding Room

mp \fortical Reference Ground Plane Test Receiver
A ern——m amm I:
EUT AE +H ouo

M'—

wp  Horizontal Ground Reference Flang e
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3.3.

3.4.

3.5.

Limit

FCC Part 15 Subpart C Paragraph 15.207 Limits

Frequency QP AV
(MHz) (dBuV) (dBuV)

0.15-0.50 66 - 56 56 — 46

0.50-5.0 56 46
5.0-30 60 50

Note 1: The lower limit shall apply at the transition frequencies.
Note 2: The limit decreases linearly with the logarithm of the frequency in the range 0.15 MHz
to 0.5 MHz.

Test Procedure

The EUT was setup according to ANSI C63.4, 2009 for compliance to FCC 47CFR 15.247
requirements. The EUT was placed on a platform of nominal size, 1 m by 1.5 m, raised 80 cm
above the conducting ground plane. The vertical conducting plane was located 40 cm to the
rear of the EUT. All other surfaces of EUT were at least 80 cm from any other grounded
conducting surface. The EUT and simulators are connected to the main power through a line
impedance stabilization network (LISN). The LISN provides a 50 ohm /50uH coupling
impedance for the measuring equipment. The peripheral devices are also connected to the
main power through a LISN. (Please refer to the block diagram of the test setup and
photographs) Each current-carrying conductor of the EUT power cord, except the ground
(safety) conductor, was individually connected through a LISN to the input power source.
The excess length of the power cord between the EUT and the LISN receptacle were folded
back and forth at the center of the lead to form a bundle not exceeding 40 cm in length.
Conducted emissions were investigated over the frequency range from 0.15MHz to 30MHz
using a receiver bandwidth of 9 kHz.

Uncertainty

The measurement uncertainty is defined as = 2.02 dB
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3.6. Test Result

Site: TR1

Time: 2014/12/18 - 10:56

Limit: FCC_Part15.107_CE_AC Power_ClassB

Margin: 0

Probe: ENV216_101044(0.009-30MHz)

Polarity: Neutral

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 4

20

70

60

50

40

Level[dBuV)

20

10

30 =5

0

-10

-20
0.15 1 10 30

Bresuenoiliy)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuv) (dBuv) (dB) (dBuv) (dB)

1 0.166 28.591 18.929 -26.567 55.158 9.662 AV
2 0.166 45.301 35.639 -19.857 65.158 9.662 QP
3 0.176 29.498 19.835 -25.193 54.692 9.664 AV
4 0.176 45.170 35.507 -19.521 64.692 9.664 QP
0.526 32.539 22.869 -13.461 46.000 9.670 AV
6 0.526 36.476 26.806 -19.524 56.000 9.670 QP
7 0.558 30.258 20.588 -15.742 46.000 9.670 AV
8 0.558 34.619 24.949 -21.381 56.000 9.670 QP
9 * 0.602 36.273 26.603 -9.727 46.000 9.670 AV
10 0.602 39.841 30.171 -16.159 56.000 9.670 QP
11 1.642 26.637 16.931 -19.363 46.000 9.706 AV
12 1.642 30.309 20.602 -25.691 56.000 9.706 QP
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Site: TR1 Time: 2014/12/18 - 10:59
Limit: FCC_Part15.107_CE_AC Power_ClassB Margin: 0
Probe: ENV216_101044(0.009-30MHz) Polarity: Line

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 4
80
70
= |
> 4
5015 [
a0 | | T ]
3 (sl ! 3 12
= 30T 7
[T
a =g
= 20
10
0
-10
-20
0.15 1 10 30
Frequencyiisz
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuv) (dBuv) (dB) (dBuv) (dB)
1 0.156 31.406 21.744 -24.250 55.656 9.662 AV
2 0.156 47.744 38.081 -17.912 65.656 9.662 QP
3 0.174 28.699 19.031 -26.068 54.767 9.668 AV
4 0.174 44.997 35.329 -19.771 64.767 9.668 QP
5 0.190 26.575 16.905 -27.462 54.037 9.670 AV
6 0.190 42.363 32.693 -21.673 64.037 9.670 QP
7 0.234 24.212 14.542 -28.095 52.307 9.670 AV
8 0.234 37.526 27.856 -24.780 62.307 9.670 QP
9 * 0.606 35.235 25.555 -10.765 46.000 9.680 AV
10 0.606 39.022 29.342 -16.978 56.000 9.680 QP
1 1.642 25.544 15.844 -20.456 46.000 9.700 AV
12 1.642 29.171 19.471 -26.829 56.000 9.700 QP
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4. Radiated Emission

4.1. Test Equipment

Radiated Emission / AC-2

Instrument Manufacturer Type No. Serial No. Cal. Due Date
EMI Test Receiver R&S ESCI 100573 2015.03.28
Loop Antenna R&S HFH2-Z2 833799/003 2015.11.17
Bilog Chainenna Teseq GmbH CBL6112D 27611 2015.10.15
Coaxial Cable Huber+Suhner SUCOFLEX 106 AC2-C 2015.03.01
Temperature/Humidity

Meter Zhicheng ZC1-2 AC2-TH 2015.01.08
Radiated Emission / AC-5

Instrument Manufacturer Type No. Serial No. Cal. Due Date
Spectrum Analyzer Agilent N9020A MY49100159  [2015.03.28
Spectrum Analyzer Agilent E4446A MY45300103  2015.01.07
Preamplifier Miteq NSP1800-25 1364185 2015.05.05
Preamplifier QuieTek AP-040G CHM-0906001 [2015.05.05
DRG Horn ETS-Lindgren 3117 00123988 2015.01.21
Broad-Band Horn

Antenna Schwarzbeck BBHA9170 294 2015.11.24
Coaxial Cable Huber+Suhner SUCOFLEX 106 AC5-C1 2015.03.01
Coaxial Cable Huber+Suhner SUCOFLEX 106 IAC5-C2 2015.03.01
Coaxial Cable Huber+Suhner SUCOFLEX 102 AC5-C3 2015.03.01
EMI Receiver Agilent N9038A MY51210196  [2015.06.09
Temperature/Humidity

Meter Zhichen ZC1-2 IAC5-TH 2015.01.08

Note 1: All equipments are calibrated with traceable calibrations. Each calibration is traceable to the

national or international standards.
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4.2.

Test Setup

Below 30MHz Test Setup:

FRP Dome

[ag ]| EuT

x

8o em M 1o
(Turntable} !

= Ground Plane . -
Test Receiver i_’:‘[._i_i El
L |

Below 1GHz Test Setup:

F—— T ..............................
1mtog4m (Antenna Tower)

Antenna
T L 1 ! g A
80 em ; 3m/iom »
(Turntable) — =

z

‘== GroundPlane En

Test Receiverfigzy = 5| [Eontrollef——
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Above 1GHz Test Setup:

Report No: 14C0378S-RF-US-P0O6V01

FRP Dome T |
1mtogm {Antenna Tower)
l Antenna |
EUT — i
[ae ] — 53 =
F i N |
Boem i o |
(Turntable) l i X

‘s GroundPlane - Pre-Amplifier

Spectrum Analyzer| - oo | ] [Egn[ru[lu+—

4.3. Limit
FCC Part 15 Subpart C Paragraph 15.209
Frequency Distance Level
(MHZz) (m) (dBuVv/m)

30 - 88 3 40

88 - 216 3 43.5
216 - 960 3 46
Above 960 3 54

Note 1: The lower limit shall apply at the transition frequency.

Note 2: Distance refers to the distance in meters between the measuring instrument Antenna
and the closed point of any part of the device or system.
Note 3: E field strength (dBuV/m) = 20 log E field strength (uV/m)

4.4. Test Procedure

The EUT was setup according to ANSI C63.4, 2009 and tested according to KDB 558074 for
compliance to FCC 47CFR 15.247 requirements.

The EUT is placed on a turn table which is 0.8 meter above ground. The turn table is rotated

360 degrees to determine the position of the maximum emission level. The EUT was positioned
such that the distance from Antenna to the EUT was 3 meters.

The Antenna is scanned from 1 meter to 4 meters to find out the maximum emission level. This
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is repeated for both horizontal and vertical polarization of the Antenna. In order to find the
maximum emission, all of the interface cables were manipulated according to ANSI
C63.4:2009 on radiated measurement.

The resolution bandwidth below 1GHz setting on the field strength meter is 120 kHz and
above 1GHz is 1MHz.

The frequency range from 30MHz to 10th harmonic is checked.

Note: When doing emission measurement above 1GHz, the horn Antenna will be bended
down a little (as horn Antenna has the narrow beamwidth) in order to keeping the
Antenna in the “cone of radiation” of EUT. The 3dB beamwidth is 10~60 degrees for
H-plane and 10~90 degrees for E-plane.

4.5. Uncertainty
The measurement uncertainty above 1G is defined as + 3.9 dB
3.8dB

+

I+

below 1G is defined as
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4.6. Test Result
All of the test result shown indicates the worst case, and spectrum analyzer

parameters setting as shown below:

Peak detector: RBW = 1MHz, VBW = 3MHz, sweep time = 200ms;

Average detector: RBW = 1MHz, VBW = 10Hz, sweep time = auto.

Measure Level = Reading Level + Cable Loss + Antenna Factor - Preamplifier Gain

Model: Transmit by 802.11b

Chain | CH |Antenna| Frequency | Reading |Factor| Measure Limit Margin |Detector
(MHz) Level (dB) Level (dBuV/m) (dB)
(dBuV/m) (dBuV/m)
H 4824 44.3 8.0 52.3 54(note3) -1.7 PK
H 7236 37.8 10.6 48.4 54(note3) -5.6 PK
1 H 9648 39.2 12.5 51.7 54(note3) -2.3 PK
\% 4824 44.1 7.9 52.0 54(note3) -2.0 PK
\% 7236 38.2 10.6 48.8 54(note3) -5.2 PK
\% 9648 38.8 12.6 51.4 54(note3) -2.6 PK
H 4874 43.6 8.0 51.6 54(note3) -2.4 PK
H 7311 38.9 10.8 49.7 54(note3) -4.3 PK
H 9748 38.8 12.7 51.5 54(note3) -2.5 PK
Antl 6 v 4874 44.1 8.0 52.1 54(note3) -1.9 PK
Y, 7311 40.0 | 10.8 | 50.8 54(note3) -3.2 PK
v 9748 390 | 12.8| 518 54(note3) 2.2 PK
H 4924 43.3 8.1 514 54(note3) -2.6 PK
H 7386 39.6 10.9 50.5 54(note3) -3.5 PK
1 H 9848 37.5 12.9 50.4 54(note3) -3.6 PK
\% 4924 43.8 8.2 52.0 54(note3) -2.0 PK
\% 7386 38.9 10.9 49.8 54(note3) -4.2 PK
\% 9848 37.7 13.0 50.7 54(note3) -3.3 PK
H 4824 43.7 7.9 51.6 54(note3) -2.4 PK
H 7236 38.5 10.6 49.1 54(note3) -4.9 PK
H 9648 38.5 12.6 51.1 54(note3) -2.9 PK
! v 4824 42.7 8.0 50.7 54(note3) -3.3 PK
Ant 2 Y, 7236 37.2 | 106 | 47.8 54(note3) -6.2 PK
v 9648 385 |125| 51.0 54(note3) -3.0 PK
H 4874 43.1 8.0 51.1 54(note3) -2.9 PK
5 H 7311 38.3 10.8 49.1 54(note3) -4.9 PK
H 9748 37.5 12.8 50.3 54(note3) -3.7 PK
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Vv 4874 438 | 80 | 51.8 54(note3) | -2.2 PK
Vv 7311 383 | 108 | 49.1 54(note3) | -4.9 PK
Vv 9748 378 | 127 | 505 54(note3) | -3.5 PK
H 4924 421 | 81 | 50.2 54(note3) | -3.8 PK
H 7386 39.3 | 109 | 50.2 54(note3) | -3.8 PK
u L 9848 390 | 129 | 519 54(note3) | -2.1 PK
Vv 4924 419 | 82 | 501 54(note3) | -3.9 PK
Vv 7386 386 | 109 | 495 54(note3) | -4.5 PK
Vv 9848 383 | 130 | 51.3 54(note3) | -2.7 PK

Note: 1. Measure Level = Reading Level + Factor.

2. The test trace is same as the ambient noise (the test frequency range: 9kHz~30MHz,
18GHz~25GHz), therefore no data appear in the report.

3. This limit applies for using average detector, if the test result on peak is lower than average limit,
then average measurement needn’t be performed.
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Mode2: Transmit by 802.11g

Chain | CH |Antenna| Frequency | Reading |Factor| Measure Limit Margin |Detector
(MHz) Level (dB) Level (dBuV/m) (dB)
(dBuVv/m) (dBuV/m)
H 4824 42.8 8.0 50.8 54(note3) -3.2 PK
H 7236 37.6 10.6 48.2 54(note3) -5.8 PK
. H 9648 394 |125| 519 54(note3) 2.1 PK
\% 4824 43.7 7.9 51.6 54(note3) -2.4 PK
Vv 7236 37.6 10.6 48.2 54(note3) -5.8 PK
\Y 9648 39.2 12.6 51.8 54(note3) -2.2 PK
H 4874 42.1 8.0 50.1 54(note3) -3.9 PK
H 7311 38.5 10.8 49.3 54(note3) -4.7 PK
Ant 1 H 9748 38.5 12.7 51.2 54(note3) -2.8 PK
6 \Y 4874 41.2 8.0 49.2 54(note3) -4.8 PK
\Y 7311 38.2 10.8 49.0 54(note3) -5.0 PK
\Y 9748 38.5 12.8 51.3 54(note3) 2.7 PK
H 9748 37.7 12.8 50.5 54(note3) -3.5 PK
H 4924 41.1 8.1 49.2 54(note3) -4.8 PK
1 H 7386 40.0 10.9 50.9 54(note3) -3.1 PK
\Y 9848 38.4 12.9 51.3 54(note3) -2.7 PK
v 4924 41.6 8.2 49.8 54(note3) -4.2 PK
\Y 7386 39.2 10.9 50.1 54(note3) -3.9 PK
H 4824 40.8 8.0 48.8 54(note3) -5.2 PK
H 7236 37.2 10.6 47.8 54(note3) -6.2 PK
. H 9648 40.6 12.5 53.1 54(note3) -0.9 PK
\Y 4824 41.4 7.9 49.3 54(note3) -4.7 PK
\Y 7236 37.7 10.6 48.3 54(note3) -5.7 PK
\Y 9648 38.3 12.6 50.9 54(note3) -3.1 PK
H 4874 41.2 8.0 49.2 54(note3) -4.8 PK
Antz H 7311 38.6 10.8 49.4 54(note3) -4.6 PK
H 9748 385 |12.7| 512 54(note3) -2.8 PK
6 Vv 4874 40.6 8.0 48.6 54(note3) -5.4 PK
Vv 7311 38.2 10.8 49.0 54(note3) -5.0 PK
\Y 9748 38.5 12.8 51.3 54(note3) -2.7 PK
1 H 4924 41.3 8.1 49.4 54(note3) -4.6 PK
H 7386 38.6 10.9 49.5 54(note3) -4.5 PK
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H 9848 395 | 129 | 524 54(note3) | -1.6 PK
Vv 4924 417 | 82 | 499 54(note3) | -4.1 PK
Vv 7386 38.8 | 109 | 49.7 54(note3) | -4.3 PK
v 9848 377 |13.0| 507 54(note3) | -3.3 PK

Note: 1. Measure Level = Reading Level + Factor.

2. The test trace is same as the ambient noise (the test frequency range: 9kHz~30MHz,
18GHz~25GHz), therefore no data appear in the report.

3. This limit applies for using average detector, if the test result on peak is lower than average limit,

then average measurement needn’t be performed.
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Mode3: Transmit by 802.11n(20MHz)

Chain | CH |Antenna| Frequency | Reading |Factor| Measure Limit Margin |Detector
(MHz) Level (dB) Level (dBuV/m) (dB)
(dBuVv/m) (dBuV/m)
H 4824 43.5 8.0 51.5 54(note3) -2.5 PK
H 7236 37.4 10.6 48.0 54(note3) -6.0 PK
. H 9648 39.1 |125| 516 54(note3) 2.4 PK
\Y; 4824 42.8 7.9 50.7 54(note3) -3.3 PK
\Y 7236 38.6 10.6 49.2 54(note3) -4.8 PK
\Y 9648 38.6 12.6 51.2 54(note3) -2.8 PK
H 4874 43.2 8.0 51.2 54(note3) -2.8 PK
H 7311 38.5 10.8 49.3 54(note3) -4.7 PK
Ant 1 H 9748 38.3 12.7 51.0 54(note3) -3.0 PK
6 \Y 4874 42.9 8.0 50.9 54(note3) -3.1 PK
\Y 7311 38.2 10.8 49.0 54(note3) -5.0 PK
\Y 9748 37.9 12.8 50.7 54(note3) -3.3 PK
H 4924 42.0 8.1 50.1 54(note3) -3.9 PK
H 7386 39.6 10.9 50.5 54(note3) -3.5 PK
1 H 9848 38.6 12.9 51.5 54(note3) -2.5 PK
Vv 4924 42.6 8.2 50.8 54(note3) -3.2 PK
\Y 7386 39.5 10.9 50.4 54(note3) -3.6 PK
\Y 9848 36.9 13.0 49.9 54(note3) 4.1 PK
H 4824 42.8 8.0 50.8 54(note3) -3.2 PK
H 7236 37.5 10.6 48.1 54(note3) -5.9 PK
. H 9648 40.5 12.5 53.0 54(note3) -1.0 PK
\Y 4824 411 7.9 49.0 54(note3) -5.0 PK
\Y 7236 37.5 10.6 48.1 54(note3) -5.9 PK
\Y 9648 39.1 12.6 51.7 54(note3) -2.3 PK
H 4874 42.8 8.0 50.8 54(note3) -3.2 PK
Antz H 7311 38.4 10.8 49.2 54(note3) -4.8 PK
H 9748 39.0 |12.7| 517 54(note3) 2.3 PK
6 v 4874 41.4 8.0 49.4 54(note3) -4.6 PK
Vv 7311 38.2 10.8 49.0 54(note3) -5.0 PK
\Y 9748 38.1 12.8 50.9 54(note3) -3.1 PK
1 H 4924 42.1 8.1 50.2 54(note3) -3.8 PK
H 7386 39.0 10.9 49.9 54(note3) 4.1 PK
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H 9848 379 | 129 | 508 54(note3) | -3.2 PK

Vv 4924 417 | 82 | 499 54(note3) | -4.1 PK

Vv 7386 39.0 | 109 | 499 54(note3) | -4.1 PK

Vv 9848 379 |13.0| 509 54(note3) | -3.1 PK

H 4824 445 | 80 | 525 54(note3) | -1.5 PK

H 7236 374 | 106 | 48.0 54(note3) | -6.0 PK

. H 9648 393 |125| 518 54(note3) | -2.2 PK
Vv 4824 412 | 7.9 | 491 54(note3) | -4.9 PK

Vv 7236 382 | 106 | 488 54(note3) | -5.2 PK

Y 9648 39.1 | 126 | 517 54(note3) | -2.3 PK

H 4874 444 | 80 | 524 54(note3) | -1.6 PK

H 7311 380 | 108 | 488 54(note3) | -5.2 PK

Ant H 9748 379 | 127 | 506 54(note3) | -3.4 PK
142 | ° Vv 4874 412 | 80 | 492 54(note3) | -4.8 PK
Vv 7311 385 | 10.8 | 49.3 54(note3) | -4.7 PK

Vv 9748 386 | 128 | 514 54(note3) | -2.6 PK

H 4924 430 | 81 | 511 54(note3) | -2.9 PK

H 7386 389 | 109 | 498 54(note3) | -4.2 PK
L 9848 373 | 129 | 502 54(note3) | -3.8 PK
Vv 4924 438 | 82 | 520 54(note3) | -2.0 PK

Vv 7386 39.0 | 109 | 499 54(note3) | -4.1 PK

Y 9848 374 | 130 | 504 54(note3) | -3.6 PK

Note: 1. Measure Level = Reading Level + Factor.

2. The test trace is same as the ambient noise (the test frequency range: 9kHz~30MHz,
18GHz~25GHz), therefore no data appear in the report.

3. This limit applies for using average detector, if the test result on peak is lower than average limit,
then average measurement needn’t be performed.
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Mode4: Transmit by 802.11n(40MHz)

Chain | CH |Antenna| Frequency | Reading |Factor| Measure Limit Margin |Detector
(MHz) Level (dB) Level (dBuV/m) (dB)
(dBuVv/m) (dBuV/m)
H 4844 43.7 8.0 51.7 54(note3) -2.3 PK
H 7266 37.3 10.7 48.0 54(note3) -6.0 PK
3 H 9688 37.9 12.7 50.6 54(note3) -3.4 PK
Y 4844 42.6 7.9 50.5 54(note3) -3.5 PK
\Y; 7266 38.6 10.7 | 49.3 54(note3) -4.7 PK
\Y 9688 38.0 12.7 50.7 54(note3) -3.3 PK
H 4874 42.4 8.0 50.4 54(note3) -3.6 PK
H 7311 38.2 10.8 49.0 54(note3) -5.0 PK
Ant 1 H 9748 37.8 12.7 50.5 54(note3) -3.5 PK
6 \Y 4874 44.7 8.0 52.7 54(note3) -1.3 PK
\Y 7311 38.5 10.8 49.3 54(note3) -4.7 PK
\Y 9748 37.8 12.8 50.6 54(note3) -3.4 PK
H 4904 44.8 8.1 52.9 54(note3) -1.1 PK
H 7356 38.7 10.8 49.5 54(note3) -4.5 PK
9 H 9808 38.2 12.8 51.0 54(note3) -3.0 PK
v 4904 43.4 8.2 51.6 54(note3) 2.4 PK
\Y 7356 38.4 10.8 49.2 54(note3) -4.8 PK
\Y 9808 36.5 12.9 49.4 54(note3) -4.6 PK
H 4844 43.6 8.0 51.6 54(note3) -2.4 PK
H 7266 37.3 10.7 48.0 54(note3) -6.0 PK
H 9688 38.7 12.7 51.4 54(note3) -2.6 PK
3 \Y 4844 42.3 7.9 50.2 54(note3) -3.8 PK
\Y 7266 37.9 10.7 48.6 54(note3) -5.4 PK
\Y 9688 37.6 12.7 50.3 54(note3) -3.7 PK
H 4874 43.4 8.0 51.4 54(note3) -2.6 PK
Antz H 7311 39.6 10.8 50.4 54(note3) -3.6 PK
H 9748 386 |12.7| 513 54(note3) 2.7 PK
6 \% 4874 44.3 8.0 52.3 54(note3) -1.7 PK
v 7311 384 | 108 | 492 54(note3) -4.8 PK
\Y 9748 38.0 12.8 50.8 54(note3) -3.2 PK
9 H 4904 43.1 8.1 51.2 54(note3) -2.8 PK
H 7356 38.5 10.8 49.3 54(note3) -4.7 PK
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H 9808 374 | 128 | 50.2 54(note3) | -3.8 PK

Vv 4904 446 | 82 | 528 54(note3) | -1.2 PK

Vv 7356 38.6 | 10.8 | 494 54(note3) | -4.6 PK

Y 9808 371 | 129 | 50.0 54(note3) | -4.0 PK

H 4844 449 | 80 | 529 54(note3) | -1.1 PK

H 7266 38.1 | 10.7 | 488 54(note3) | -5.2 PK

; H 9688 395 | 127 | 522 54(note3) | -1.8 PK
Y% 4844 434 | 79 | 513 54(note3) | -2.7 PK

Y% 7266 374 | 107 | 481 54(note3) | -5.9 PK

v 9688 37.7 | 127 | 504 54(note3) | -3.6 PK

H 4874 438 | 80 | 518 54(note3) | -2.2 PK

H 7311 38.6 | 10.8 | 494 54(note3) | -4.6 PK

Ant H 9748 384 | 127 | 511 54(note3) | -2.9 PK
142 | ° Vv 4874 443 | 80 | 523 54(note3) | -1.7 PK
Vv 7311 38.6 | 10.8 | 494 54(note3) | -4.6 PK

v 9748 383 | 12.8| 511 54(note3) | -2.9 PK

H 4904 433 | 81 | 514 54(note3) | -2.6 PK

H 7356 38.8 | 10.8 | 49.6 54(note3) | -4.4 PK

o H 9808 372 | 128 | 50.0 54(note3) | -4.0 PK
Y% 4904 426 | 82 | 508 54(note3) | -3.2 PK

Y% 7356 38.7 | 10.8 | 495 54(note3) | -4.5 PK

v 9808 36.9 | 12.9 | 498 54(note3) | -4.2 PK

Note: 1. Measure Level = Reading Level + Factor.

2. The test trace is same as the ambient noise (the test frequency range: 9kHz~30MHz,
18GHz~25GHz), therefore no data appear in the report.

3. This limit applies for using average detector, if the test result on peak is lower than average limit,
then average measurement needn’t be performed.
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The worst case of Radiated Emission below 1GHz:

Site: AC2

Time: 2014/12/19 -09:46

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: CBL6112D_27611(30-1000MHz)

Polarity: Horizontal

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode4: Transmit at channel 2412MHz by 802.11n40

50

70
0
50
E 40
g
g 20
10
0
-10
20
30 100 1000
Frequency(Hz)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuv/m) (dBuv) (dB) (dBuv/m) (dB)
1 378.715 31.656 8.756 -14.344 46.000 229 QP
2 * 634.431 33.588 6.156 -12.412 46.000 27.432 QP
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Site: AC2

Time: 2014/12/19 -09:49

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: CBL6112D_27611(30-1000MHz)

Polarity: Vertical

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode4: Transmit at channel 2412MHz by 802.11n40

50

70
0
50
E 40
g
g 20
10
0
-10
20
30 100 1000
Frequency(Hz)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuv/m) (dBuv) (dB) (dBuv/m) (dB)
1 378.715 35.625 10.185 -10.375 46.000 25.44 QP
2 * 634.431 39.384 11.986 -6.616 46.000 27.398 QP
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5. RF Antenna Conducted Spurious
5.1. Test Equipment

RF Antenna Conducted Spurious / TR-8
Instrument Manufacturer Type No. Serial No. Cal. Due Date

Spectrum Analyzer Agilent E4446A MY45300103  2015.01.07

Temperature/Humidity _
zhicheng ZC1-2 TR8-TH 2015.04.09

Meter

Note: All equipments are calibrated with traceable calibrations. Each calibration is traceable to the

national or international standards.

5.2. Test Setup

Spectrum Analyzer

ame
(1 oo EUT

Non-Conducted
Table

- Ground ReferencePlang e

5.3. Limit

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum intentional
radiator is operating, the radio frequency power that is produced by the intentional radiator
shall be at least 20 dB below that in the 100 kHz bandwidth within the band that contains the
highest level of the desired power, based on either an RF conducted or a radiated

measurement.
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5.4. Test Procedure

The EUT was tested according to KDB 558074 for compliance to FCC 47CFR 15.247

requirements.
Set RBW = 100 kHz, Set VBW > RBW, scan up through 10th harmonic.

5.5. Uncertainty

The measurement uncertainty is defined as = 1.27 dB
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5.6. Test Result

Product 1 1802.11n 2x2 Wireless ADSL2+ 4-port Gateway
Test Item . |RF Antenna Conducted Spurious

Test Site : TR-8

Test Mode . Mode 1. Transmit by 802.11b (Ant 1)

Channel 01 (2412MHz)
- Agilent T | Peak Search

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

* 'Marker
sp |2.410000000 GHz Mkr > CF
7.222 dBm
MH - = More
1 of 2

K = Y z P n
op t 2000-2005 Agilent Technologies

Channel 06 (2437MHz)

T | Peak Search

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

2.440000000 GHz Mer 5 CF
8,103 dBm
| ik

W o1E \ z : ? n
opyright 2000-2005 Agilent Technologies
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Channel 11 (2462MHz)
- Agilent T | Peak Search

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Marker

2.460000000 GHz Mkr > CF
7.794 dBm o
o 1 of 2

£ e[ [

opyright 2000-2005 Agilent Technologies
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Product : 1802.11n 2x2 Wireless ADSL2+ 4-port Gateway
Test Item : |RF Antenna Conducted Spurious

Test Site . TR-8

Test Mode : Mode 2: Transmit by 802.11g (Ant 1)

Channel 01 (2412MHz)
% Agilent T | Peak Search

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

2.410000000 GHz Mkr > CF
3.816 dBm »

MH ore
10 1of 2

#Y

W / F4 3 b n
opyright 2000-2005 Agilent Technologies

Channel 06 (2437MHZz)
% Agilent T | Peak Search

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

2.44p000000 GHz Mkr > CF
4.139 dBm .
HiH . ore
' 1 of 2

H #Y z pts) [
Copyright 2000-2005 Agilent Technologies
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Channel 11 (2462MHz)
- Agilent T | Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search
N" Pk-Pk Search
Marker

Mkr 5 CF

2.460000000 GHz

3.908 dBm

W More
. [ laofe

opyright 2000-2005 Agilent Technologies
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Product : 1802.11n 2x2 Wireless ADSL2+ 4-port Gateway
Test Item : |RF Antenna Conducted Spurious

Test Site . TR-8

Test Mode : Mode 3: Transmit by 802.11n(20MHz) (Ant 1)
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Product : 1802.11n 2x2 Wireless ADSL2+ 4-port Gateway
Test Item : |RF Antenna Conducted Spurious

Test Site . TR-8

Test Mode : Mode 4: Transmit by 802.11n(40MHz) (Ant 1)
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Product : 1802.11n 2x2 Wireless ADSL2+ 4-port Gateway
Test Item : |RF Antenna Conducted Spurious

Test Site . TR-8

Test Mode : Mode 1: Transmit by 802.11b (Ant 2)
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Product : 1802.11n 2x2 Wireless ADSL2+ 4-port Gateway
Test Item : |RF Antenna Conducted Spurious

Test Site . TR-8

Test Mode : Mode 2: Transmit by 802.11g (Ant 2)
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Product : 1802.11n 2x2 Wireless ADSL2+ 4-port Gateway
Test Item : |RF Antenna Conducted Spurious

Test Site . TR-8

Test Mode : Mode 3: Transmit by 802.11n(20MHz) (Ant 2)
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Product : 1802.11n 2x2 Wireless ADSL2+ 4-port Gateway
Test Item : |RF Antenna Conducted Spurious

Test Site . TR-8

Test Mode : Mode 6: Transmit by 802.11n(40MHz) (Ant 2)
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6. Radiated Emission Band Edge

6.1. Test Equipment

XRadiated Emission Band Edge / AC-5

Instrument Manufacturer Type No. Serial No. Cali. Due Date
Spectrum Analyzer Agilent N9020A MY49100159 2015.03.28
Preamplifier Miteq NSP1800-25 1364185 2015.05.03
Preamplifier QuieTek AP-040G CHM-0906001 [2015.05.03
Bilog Antenna Teseq GmbH CBL6112D 27612 2015.10.15
DRG Horn ETS-Lindgren 3117 00123988 2015.01.07
Coaxial Cable Huber+Suhner SUCOFLEX 106 AC5-C1 2015.03.01
Coaxial Cable Huber+Suhner SUCOFLEX 106 IAC5-C2 2015.03.01
Coaxial Cable Huber+Suhner SUCOFLEX 102 IAC5-C3 2015.03.01
EMI Receiver Agilent N9038A MY51210196  [2015.06.09
Temperature/Humidity

Meter Zhichen ZC1-2 AC5-TH 2015.01.08

Note 1: All equipments are calibrated with traceable calibrations. Each calibration is traceable to the

national or international standards.
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6.2. Test Setup

FRP Dome T B |
Imtogm (Antenna Tower)
1 Antenna
[ . o D_ I
8oem M = am —— -
(Turntable) - .
b (GroundPlane T h Pre-Amplifier
Spectrum Analyzer| - og Controller

6.3. Limit

Radiated emissions which fall in the restricted bands, as defined in Section 15.205(a) of FCC
part 15, must also comply with the radiated emission limits specified in Section 15.209(a) (see
Section 15.205(c)).

6.4. Test Procedure

Since the EUT can be set to transmit continuously (Duty cycle >98%), use KDB 558074
Section 13.3.1 to perform band edge test for average value.
If the EUT can be configured or modified to transmit continuously (D = 98%), then the
average emission levels within 2 MHz of the authorized band edge may be measured using
the following method (with EUT transmitting continuously):
a) Setinstrument center frequency to the frequency of the emission to be measured (must
be within 2 MHz of the authorized band edge).
b) Set spanto 2 MHz.
¢) RBW =100 kHz.
d VBW = [3 x RBW].
e) Detector = RMS (power averaging), if [span / (# of points in sweep)] < (RBW/2).
f) Averaging type = power (i.e., rms).
1) As an alternative, the detector and averaging type may be set for linear voltage
averaging.
2) Some instruments require linear display mode to use linear voltage averaging. Log or
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dB averaging shall not be used.

g) Sweep time = auto.

h) Perform a trace average of at least 100 traces.

i) Compute the power by integrating the spectrum over 1 MHz using the analyzer’s band
power measurement function with band limits set equal to the emission frequency
(femission) + 0.5 MHz.

If the instrument does not have a band power function, then sum the amplitude levels (in

power units) at 100 kHz intervals extending across the 1 MHz spectrum defined by
femission + 0.5 MHz.

6.5. Uncertainty

The measurement uncertainty above 1G is defined as + 3.9 dB
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6.6. Test Result

Measure Level = Reading Level + Cable Loss + Antenna Factor - Preamplifier Gain

In case the emission is fail due to the used RB/VB is too wide, marker-delta method of FCC Public

Notice will be followed.

Note: when the duty cycle is less than 98%, a duty cycle factor is calculated in the correction factor.

Site: AC5

Time: 2014/12/16 - 20:44

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 1:Transmit at CH2412 by 11b antl

120
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70

Level[dBuV/m)

60

50

40
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20

(R ET |

&
it

2310 2315 2320 2325 2330 2335 2340 2345 2350 2355 2360 2365 2370 2375 2380 2385 2390 2395 2400 2405 2410 2415 2423
Frequenciiiiie |
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 2390.000 63.538 25.845 -10.462 74.000 37.693 PK
2 * 2410.856 105.035 67.239 31.035 74.000 37.796 PK
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Site: AC5

Time: 2014/12/16 - 20:49

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 1:Transmit at CH2412 by 11b antl

120
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50
40
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2310 2315 2320 2325 2330 2335 2340 2345 2350 2355 2360 2365 2370 2375 2380 2385 2390 2395 2400 2405 2410 2415 2422
ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 2388.008 42.452 4.769 -11.548 54.000 37.683 AV
2 2390.000 40.304 2.611 -13.696 54.000 37.693 AV
3 * 2411.360 101.082 63.283 47.082 54.000 37.799 AV
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Site: AC5

Time: 2014/12/16 - 20:55

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 1:Transmit at CH2412 by 11b antl

120
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Level(dBuV/m)
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o b b bl pbommn i tdbisasar b e

50
40
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2310 2315 2320 2325 2330 2335 2340 2345 2350 2355 2360 2365 2370 2375 2380 2385 2300 2395 2400 2405 2410 2415 2437
ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuVv/m) (dBuv) (dB) (dBuVv/m) (dB)
1 2390.000 69.478 31.785 -4.522 74.000 37.693 PK
2 * 2410.912 110.549 72.752 36.549 74.000 37.797 PK
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Site: AC5

Time: 2014/12/16 - 20:59

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 1:Transmit at CH2412 by 11b antl

120
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40
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2310 2315 2320 2325 2330 2335 2340 2345 2350 2355 2360 2365 2370 2375 2380 2385 2390 2395 2400 2405 2410 2415 2422
Frqmeeyiiie)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 2388.008 48.259 10.576 -5.741 54.000 37.683 AV
2 2390.000 45.469 7.776 -8.531 54.000 37.693 AV
3 * 2411.192 106.829 69.031 52.829 54.000 37.798 AV
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Site: AC5

Time: 2014/12/16 - 21:03

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 1:Transmit at CH2462 by 11b antl

120
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E 80
= e
2 70 i L 5
T
5 60
50
40
30
20
2452 2455 2457.5 2460 2462.5 2465 2467.5 2470 24725 2475 2477.5 2480 24825 2485 2487.5 2490 24925 2495 2497.5 2500
ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 * 2460.856 105.561 67.520 31.561 74.000 38.041 PK
2 2483.500 63.322 25.171 -10.678 74.000 38.150 PK
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Site: AC5

Time: 2014/12/16 - 21:06

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 1:Transmit at CH2462 by 11b antl

120
1
E 80
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i 6o
50 2
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2452 2455 2457.5 2460 2462.5 2465 2467.5 2470 24725 2475 2477.5 2480 24825 2485 2487.5 2490 24925 2495 2497.5 2500
ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 * 2461.216 101.890 63.848 47.890 54.000 38.042 AV
2 2483.500 43.766 5.615 -10.234 54.000 38.150 AV
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Site: AC5

Time: 2014/12/16 - 21:09

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 1:Transmit at CH2462 by 11b antl

120 1
E 80
= i 2
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i 6o
50
40
30
20
2452 2455 2457.5 2460 2462.5 2465 2467.5 2470 24725 2475 2477.5 2480 24825 2485 2487.5 2490 24925 2495 2497.5 2500
ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 * 2460.832 111.478 73.437 37.478 74.000 38.041 PK
2 2483.500 69.859 31.708 -4.141 74.000 38.150 PK
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Site: AC5

Time: 2014/12/16 - 21:12

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 1:Transmit at CH2462 by 11b antl

120
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E 80
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i 6o
50 2
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2452 2455 2457.5 2460 2462.5 2465 2467.5 2470 24725 2475 2477.5 2480 24825 2485 2487.5 2490 24925 2495 2497.5 2500
ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 * 2461.288 107.450 69.407 53.450 54.000 38.042 AV
2 2483.500 46.426 8.275 -7.574 54.000 38.150 AV
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Site: AC5

Time: 2014/12/17 - 19:17

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 2:Transmit at CH2412 by 11g antl

120
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2 7 J/‘/
T 1
i 6o
bt AL L it b sl Al
50
40
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20
2310 2315 2320 2325 2330 2335 2340 2345 2350 2355 2360 2365 2370 2375 2380 2385 2390 2395 2400 2405 2410 2415 2422
ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 2390.000 58.173 20.480 -15.827 74.000 37.693 PK
2 * 2413.432 101.855 64.046 27.855 74.000 37.809 PK
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Site: AC5

Time: 2014/12/17 - 19:19

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 2:Transmit at CH2412 by 11g antl

120
2
E 80
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i 6o
50 1
40
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20
2310 2315 2320 2325 2330 2335 2340 2345 2350 2355 2360 2365 2370 2375 2380 2385 2390 2395 2400 2405 2410 2415 2422
ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 2390.000 43.979 6.286 -10.021 54.000 37.693 AV
2 * 2410.744 88.523 50.727 34.523 54.000 37.796 AV
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Site: AC5

Time: 2014/12/17 - 19:22

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 2:Transmit at CH2412 by 11g antl
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60

fusorobi M
s il T WO TP l.-' 1 .

20

by

%

40
30
20
2310 2315 2320 2325 2330 2335 2340 2345 2350 2355 2360 2365 2370 2375 2380 2385 2300 2395 2400 2405 2410 2415 2437
ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuVv/m) (dBuv) (dB) (dBuVv/m) (dB)
1 2387.896 64.941 27.258 -9.059 74.000 37.683 PK
2 2390.000 63.204 25.511 -10.796 74.000 37.693 PK
3 * 2407.216 109.178 71.400 35.178 74.000 37.778 PK
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Site: AC5

Time: 2014/12/17 - 19:24

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 2:Transmit at CH2412 by 11g antl

120

80

70

Level(dBuV/m)

60

20
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20

2310 2315 2320 2325 2330 2335 2340 2345 2350 2355 2360 2365 2370 2375

_Frequency(MHz)

2380 2385 2390 2395 2400 2405 2410 2415 2422

No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuVv/m) (dBuv) (dB) (dBuVv/m) (dB)
1 2390.000 49.539 11.846 -4.461 54.000 37.693 AV
2 * 2410.912 96.079 58.282 42.079 54.000 37.797 AV
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Site: AC5

Time: 2014/12/17 - 19:26

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 2:Transmit at CH2462 by 11g antl

120
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2452 2455 2457.5 2460 2462.5 2465 2467.5 2470 24725 2475 2477.5 2480 24825 2485 2487.5 2490 24925 2495 2497.5 2500
ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 * 2457.568 101.214 63.189 27.214 74.000 38.025 PK
2 2483.500 58.310 20.159 -15.690 74.000 38.150 PK
3 2484.568 59.136 20.980 -14.864 74.000 38.156 PK
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Site: AC5

Time: 2014/12/17 - 19:27

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 2:Transmit at CH2462 by 11g antl
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ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 * 2461.216 88.550 50.508 34.550 54.000 38.042 AV
2 2483.500 44.242 6.091 -9.758 54.000 38.150 AV
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Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/17 - 19:31

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 2:Transmit at CH2462 by 11g antl
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ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 * 2457.304 110.008 71.984 36.008 74.000 38.024 PK
2 2483.500 63.345 25.194 -10.655 74.000 38.150 PK
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Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/17 - 19:33

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 2:Transmit at CH2462 by 11g antl
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ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 * 2461.072 94.813 56.771 40.813 54.000 38.042 AV
2 2483.500 47.487 9.336 -6.513 54.000 38.150 AV
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Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/17 - 19:36

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 3:Transmit at CH2412 by 11n20 antl
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No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuVv/m) (dBuv) (dB) (dBuVv/m) (dB)
1 2390.000 59.578 21.885 -14.422 74.000 37.693 PK
2 * 2413.040 101.246 63.439 27.246 74.000 37.807 PK
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Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/17 - 19:36

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 3:Transmit at CH2412 by 11n20 antl
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ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 2390.000 45.125 7.432 -8.875 54.000 37.693 AV
2 * 2410.688 88.175 50.379 34.175 54.000 37.796 AV
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Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/17 - 19:38

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 3:Transmit at CH2412 by 11n20 antl
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ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 2390.000 66.568 28.875 -7.432 74.000 37.693 PK
2 * 2410.968 108.450 70.653 34.450 74.000 37.797 PK
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Quielek

Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/17 - 19:39

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 3:Transmit at CH2412 by 11n20 antl
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ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 2390.000 51.484 13.791 -2.516 54.000 37.693 AV
2 * 2410.240 95.110 57.317 41.110 54.000 37.793 AV
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Report No: 14C0378S-RF-US-P0O6V01

Site: AC5 Time: 2014/12/17 - 19:43

Limit: FCC_Part15.209_RE(3m) Margin: O

Probe: Horn_3117_00167055(1-18GHz) Polarity: Horizontal

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway Power: AC 120V/60Hz

Note: Mode 3:Transmit at CH2462 by 11n20 antl
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ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 * 2461.000 100.308 62.267 26.308 74.000 38.041 PK
2 2483.500 60.006 21.855 -13.994 74.000 38.150 PK
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Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/17 - 19:43

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 3:Transmit at CH2462 by 11n20 antl
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ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 * 2461.216 86.957 48.915 32.957 54.000 38.042 AV
2 2483.500 46.218 8.067 -7.782 54.000 38.150 AV
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Report No: 14C0378S-RF-US-P0O6V01

Site: AC5 Time: 2014/12/17 - 19:48

Limit: FCC_Part15.209_RE(3m) Margin: O

Probe: Horn_3117_00167055(1-18GHz) Polarity: Vertical

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway Power: AC 120V/60Hz

Note: Mode 3:Transmit at CH2462 by 11n20 antl
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ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 * 2460.928 109.357 71.316 35.357 74.000 38.041 PK
2 2483.500 66.444 28.293 -7.556 74.000 38.150 PK
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Quielek

Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/17 - 19:50

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 3:Transmit at CH2462 by 11n20 antl
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ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 * 2463.544 94.158 56.104 40.158 54.000 38.054 AV
2 2483.500 49.492 11.341 -4.508 54.000 38.150 AV
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Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/17 - 19:57

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 4:Transmit at CH2422 by 11n40 antl
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ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 2389.662 68.312 30.621 -5.688 74.000 37.691 PK
2 2390.000 66.601 28.908 -7.399 74.000 37.693 PK
3 * 2420.682 98.872 61.027 24.872 74.000 37.845 PK
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Quielek

Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/17 - 19:58

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 4:Transmit at CH2422 by 11n40 antl

120
2
E 80
S
&
T
i 6o
1
S0 '
40
30
20
2310 2320 2320 2340 2350 2360 2370 2380 2390 2400 2410 2420 2430 2442
ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 2390.000 50.621 12.928 -3.379 54.000 37.693 AV
2 * 2419.824 83.529 45.688 29.529 54.000 37.841 AV
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Quielek

Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/17 - 20:00

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 4:Transmit at CH2422 by 11n40 antl
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No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 2390.000 66.789 29.096 -7.211 74.000 37.693 PK
2 * 2420.088 102.859 65.017 28.859 74.000 37.842 PK
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Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/17 - 20:08

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 4:Transmit at CH2422 by 11n40 antl
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ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 2390.000 50.440 12.747 -3.560 54.000 37.693 AV
2 * 2419.230 87.321 49.483 33.321 54.000 37.838 AV

Page: 85 of 199




Quielek

Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/17 - 20:40

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 4:Transmit at CH2452 by 11n40 antl
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ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 * 2450.394 97.214 59.223 23.214 74.000 37.990 PK
2 2483.500 60.458 22.307 -13.542 74.000 38.150 PK
3 2483.918 65.767 27.614 -8.233 74.000 38.153 PK
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Quielek

Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/17 - 20:41

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 4:Transmit at CH2452 by 11n40 antl
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ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 * 2449.816 82.374 44.386 28.374 54.000 37.988 AV
2 2483.500 46.858 8.707 -7.142 54.000 38.150 AV
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Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/17 - 20:43

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 4:Transmit at CH2452 by 11n40 antl
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ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuVv/m) (dBuv) (dB) (dBuVv/m) (dB)
1 * 2450.326 105.889 67.899 31.889 74.000 37.990 PK
2 2483.500 68.843 30.692 -5.157 74.000 38.150 PK
3 2484.530 71.439 33.283 -2.561 74.000 38.156 PK
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Quielek

Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/17 - 20:44

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 4:Transmit at CH2452 by 11n40 antl
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ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 * 2453.896 89.112 51.105 35.112 54.000 38.008 AV
2 2483.500 51.344 13.193 -2.656 54.000 38.150 AV
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Quielek

Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/18 - 09:31

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 1:Transmit at CH2412 by 11b ant2
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ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuVv/m) (dBuv) (dB) (dBuVv/m) (dB)
1 2389.464 63.104 25414 -10.896 74.000 37.690 PK
2 2390.000 54.912 17.219 -19.088 74.000 37.693 PK
3 * 2410.912 105.578 67.781 31.578 74.000 37.797 PK
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Quielek

Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/18 - 09:32

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 1:Transmit at CH2412 by 11b ant2
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ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 2375.128 43.575 5.954 -10.425 54.000 37.621 AV
2 2390.000 43.235 5.542 -10.765 54.000 37.693 AV
3 * 2411.248 101.843 64.045 47.843 54.000 37.798 AV
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Quielek

Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/18 - 09:40

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 1:Transmit at CH2412 by 11b ant2
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ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 2389.464 62.121 24.431 -11.879 74.000 37.690 PK
2 2390.000 55.198 17.505 -18.802 74.000 37.693 PK
3 * 2410.912 104.540 66.743 30.540 74.000 37.797 PK
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Quielek

Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/18 - 09:44

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 1:Transmit at CH2412 by 11b ant2
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ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 2383.920 43.632 5.969 -10.368 54.000 37.664 AV
2 2390.000 43.093 5.400 -10.907 54.000 37.693 AV
3 * 2411.248 101.620 63.822 47.620 54.000 37.798 AV
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Quielek

Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/18 - 09:47

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 1:Transmit at CH2462 by 11b ant2
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Lt ne idaial
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuVv/m) (dBuv) (dB) (dBuVv/m) (dB)
1 * 2463.088 107.155 69.103 33.155 74.000 38.052 PK
2 2483.500 61.106 22.955 -12.894 74.000 38.150 PK
3 2484.688 68.097 29.940 -5.903 74.000 38.157 PK
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Report No: 14C0378S-RF-US-P0O6V01

Site: AC5 Time: 2014/12/18 - 09:50

Limit: FCC_Part15.209_RE(3m) Margin: O

Probe: Horn_3117_00167055(1-18GHz) Polarity: Horizontal

Power: AC 120V/60Hz

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Note: Mode 1:Transmit at CH2462 by 11b ant2
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Sirquency e E
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuVv/m) (dBuv) (dB) (dBuVv/m) (dB)
1 * 2461.360 103.443 65.400 49.443 54.000 38.043 AV
2 2483.500 45.444 7.293 -8.556 54.000 38.150 AV
3 2488.360 47.175 9.000 -6.825 54.000 38.174 AV
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Quielek

Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/18 - 09:53

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 1:Transmit at CH2462 by 11b ant2
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ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 * 2460.904 103.238 65.197 29.238 74.000 38.041 PK
2 2483.500 59.958 21.807 -14.042 74.000 38.150 PK
3 2483.800 63.208 25.056 -10.792 74.000 38.153 PK
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Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/18 - 09:54

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 1:Transmit at CH2462 by 11b ant2
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ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 * 2461.144 98.142 60.100 44.142 54.000 38.042 AV
2 2483.500 43.251 5.100 -10.749 54.000 38.150 AV
3 2488.336 43.783 5.609 -10.217 54.000 38.174 AV
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Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/18 - 09:57

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 2:Transmit at CH2412 by 11g ant2
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ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuVv/m) (dBuv) (dB) (dBuVv/m) (dB)
1 2390.000 61.234 23.541 -12.766 74.000 37.693 PK
2 * 2410.800 107.493 69.697 33.493 74.000 37.796 PK
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Quielek

Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/18 - 09:57

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 2:Transmit at CH2412 by 11g ant2
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Sirquency e
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuVv/m) (dBuv) (dB) (dBuVv/m) (dB)
1 2390.000 48.265 10.572 -5.735 54.000 37.693 AV
2 * 2412.648 94.391 56.586 40.391 54.000 37.805 AV
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Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/18 - 10:00

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 2:Transmit at CH2412 by 11g ant2

120

80

70

Level(dBuV/m)

60

20

40

30

20

[

M

2310 2315 2320 2325 2330 2335 2340 2345 2350 2355 2360 2365 2370 2375 2380 2385 2390 2395 2400 2405 2410 2415 2423
_Frequency(MHz)

No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuVv/m) (dBuv) (dB) (dBuVv/m) (dB)
1 2390.000 63.020 25.327 -10.980 74.000 37.693 PK
2 * 2410.632 107.575 69.780 33.575 74.000 37.796 PK
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Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/18 - 10:00

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 2:Transmit at CH2412 by 11g ant2
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Erequency(Mbz)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 2390.000 47.541 9.848 -6.459 54.000 37.693 AV
2 * 2411.248 94.469 56.671 40.469 54.000 37.798 AV
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Quielek

Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/18 - 10:08

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 2:Transmit at CH2462 by 11g ant2
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ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 * 2463.352 109.179 71.126 35.179 74.000 38.053 PK
2 2483.500 64.714 26.563 -9.286 74.000 38.150 PK
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Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/18 - 10:08

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 2:Transmit at CH2462 by 11g ant2
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ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 * 2463.472 95.667 57.614 41.667 54.000 38.053 AV
2 2483.500 50.500 12.349 -3.500 54.000 38.150 AV
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Quielek

Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/18 - 10:10

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 2:Transmit at CH2462 by 11g ant2
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ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 * 2457.376 105.308 67.284 31.308 74.000 38.024 PK
2 2483.500 59.726 21.575 -14.274 74.000 38.150 PK
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Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/18 - 10:10

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 2:Transmit at CH2462 by 11g ant2
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ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 * 2463.160 90.662 52.610 36.662 54.000 38.052 AV
2 2483.500 45.644 7.493 -8.356 54.000 38.150 AV
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Quielek

Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/18 - 10:14

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 2:Transmit at CH2412 by 11n20 ant2
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ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuVv/m) (dBuv) (dB) (dBuVv/m) (dB)
1 2388.680 66.554 28.868 -7.446 74.000 37.687 PK
2 2390.000 64.422 26.729 -9.578 74.000 37.693 PK
3 * 2412.928 107.248 69.441 33.248 74.000 37.807 PK
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Quielek

Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/18 - 10:24

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 2:Transmit at CH2412 by 11n20 ant2
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2380 2385 2390 2395 2400 2405 2410 2415 2422

No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuVv/m) (dBuv) (dB) (dBuVv/m) (dB)
1 2390.000 49.578 11.885 -4.422 54.000 37.693 AV
2 * 2413.992 93.768 55.956 39.768 54.000 37.812 AV

Page: 107 of 199




Quielek

Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/18 - 10:26

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 2:Transmit at CH2412 by 11n20 ant2
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ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuVv/m) (dBuv) (dB) (dBuVv/m) (dB)
1 2388.736 66.272 28.585 -7.728 74.000 37.687 PK
2 2390.000 63.636 25.943 -10.364 74.000 37.693 PK
3 * 2410.632 106.315 68.520 32.315 74.000 37.796 PK
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Quielek

Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/18 - 10:27

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 2:Transmit at CH2412 by 11n20 ant2
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_Frequency(MHz)
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No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuVv/m) (dBuv) (dB) (dBuVv/m) (dB)
1 2390.000 48.453 10.760 -5.547 54.000 37.693 AV
2 * 2413.544 91.967 54.157 37.967 54.000 37.810 AV

Page: 109 of 199




Quielek

Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/18 - 10:32

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 3:Transmit at CH2462 by 11n20 ant2
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ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 * 2463.376 108.443 70.390 34.443 74.000 38.053 PK
2 2483.500 67.197 29.046 -6.803 74.000 38.150 PK
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Quielek

Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/18 - 10:33

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 3:Transmit at CH2462 by 11n20 ant2
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ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 * 2463.640 95.020 56.966 41.020 54.000 38.054 AV
2 2483.500 51.631 13.480 -2.369 54.000 38.150 AV
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Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/18 - 10:36

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 3:Transmit at CH2462 by 11n20 ant2
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ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 * 2460.616 104.851 66.811 30.851 74.000 38.040 PK
2 2483.500 61.927 23.776 -12.073 74.000 38.150 PK
3 2484.568 62.726 24,570 -11.274 74.000 38.156 PK
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Quielek

Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/18 - 10:36

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 3:Transmit at CH2462 by 11n20 ant2
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ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 * 2461.504 89.510 51.466 35.510 54.000 38.044 AV
2 2483.500 46.238 8.087 -7.762 54.000 38.150 AV
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Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/18 - 10:39

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 4:Transmit at CH2422 by 11n40 ant2
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No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 2390.000 69.996 32.303 -4.004 74.000 37.693 PK
2 * 2424.114 105.079 67.217 31.079 74.000 37.862 PK
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Quielek

Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/18 - 10:39

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 4:Transmit at CH2422 by 11n40 ant2
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Sirquency e 1
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuVv/m) (dBuv) (dB) (dBuVv/m) (dB)
1 2390.000 53.454 15.761 -0.546 54.000 37.693 AV
2 * 2424.972 88.179 50.313 34.179 54.000 37.866 AV
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Quielek

Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/18 - 10:44

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 4:Transmit at CH2422 by 11n40 ant2
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ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 2389.398 69.704 32.014 -4.296 74.000 37.689 PK
2 2390.000 67.543 29.850 -6.457 74.000 37.693 PK
3 * 2420.418 102.579 64.735 28.579 74.000 37.844 PK
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Quielek

Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/18 - 10:44

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 4:Transmit at CH2422 by 11n40 ant2
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ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 2390.000 52.297 14.604 -1.703 54.000 37.693 AV
2 * 2418.570 86.543 48.708 32.543 54.000 37.834 AV
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Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/19 - 09:35

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 4:Transmit at CH2452 by 11n40 ant2
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ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 * 2453.794 105.331 67.324 31.331 74.000 38.007 PK
2 2483.500 68.021 29.870 -5.979 74.000 38.150 PK
3 2484.292 70.208 32.053 -3.792 74.000 38.154 PK
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Quielek

Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/19 - 09:39

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 4:Transmit at CH2452 by 11n40 ant2

120
1
E 80
2
&
T
i 6
50
40
30
20
2432 2435 2440 2445 2450 2455 2460 2465 2470 2475 2480 2485 2490 2495 2500
ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 * 2453.794 88.832 50.825 34.832 54.000 38.007 AV
2 2483.500 52.441 14.290 -1.559 54.000 38.150 AV
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Site: AC5

Time: 2014/12/19 - 09:56

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 4:Transmit at CH2452 by 11n40 ant2
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ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuVv/m) (dBuv) (dB) (dBuVv/m) (dB)
1 * 2453.658 100.680 62.674 26.680 74.000 38.006 PK
2 2483.500 63.365 25.214 -10.635 74.000 38.150 PK
3 2484.632 65.857 27.701 -8.143 74.000 38.157 PK
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Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/19 - 09:56

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 4:Transmit at CH2452 by 11n40 ant2
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2432 2435 2440 2445 2450 2455 2460 2465 2470 2475 2480 2485 2490 2495 2500
ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 * 2455.392 84.163 46.148 30.163 54.000 38.014 AV
2 2483.500 48.501 10.350 -5.499 54.000 38.150 AV
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Site: AC5

Time: 2014/12/19 - 10:01

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 3:Transmit at CH2412 by 11n20 ant1+2
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ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 2390.000 60.001 22.308 -13.999 74.000 37.693 PK
2 2391.368 66.960 29.261 -7.040 74.000 37.700 PK
3 * 2413.936 107.723 69.911 33.723 74.000 37.812 PK
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Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/19 - 10:02

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 3:Transmit at CH2412 by 11n20 ant1+2
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_Frequency(MHz)

2380 2385 2390 2395 2400 2405 2410 2415 2422

No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuVv/m) (dBuv) (dB) (dBuVv/m) (dB)
1 2390.000 46.718 9.025 -7.282 54.000 37.693 AV
2 * 2410.744 92.888 55.092 38.888 54.000 37.796 AV

Page: 123 of 199




Quielek

Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/19 - 10:05

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 3:Transmit at CH2412 by 11n20 ant1+2
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ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuVv/m) (dBuv) (dB) (dBuVv/m) (dB)
1 2388.232 63.080 25.396 -10.920 74.000 37.684 PK
2 2390.000 61.838 24.145 -12.162 74.000 37.693 PK
3 * 2410.352 107.470 69.676 33.470 74.000 37.794 PK
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Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/19 - 10:07

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 3:Transmit at CH2412 by 11n20 ant1+2
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2310 2315 2320 2325 2330 2335 2340 2345 2350 2355 2360 2365 2370 2375 2380 2385 2390 2395 2400 2405 2410 2415 2422
ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 2390.000 46.450 8.757 -7.550 54.000 37.693 AV
2 * 2410.352 93.311 55.517 39.311 54.000 37.794 AV
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Site: AC5

Time: 2014/12/19 - 10:09

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 3:Transmit at CH2462 by 11n20 ant1+2
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ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 * 2461.600 107.738 69.694 33.738 74.000 38.045 PK
2 2483.500 62.493 24.342 -11.507 74.000 38.150 PK
3 2483.800 64.277 26.125 -9.723 74.000 38.153 PK
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Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/19 - 10:10

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 3:Transmit at CH2462 by 11n20 ant1+2
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ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 * 2463.328 93.857 55.804 39.857 54.000 38.053 AV
2 2483.500 47.927 9.776 -6.073 54.000 38.150 AV
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Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/19 - 10:12

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 3:Transmit at CH2462 by 11n20 ant1+2
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2452 2455 2457.5 2460 2462.5 2465 2467.5 2470 24725 2475 2477.5 2480 24825 2485 2487.5 2490 24925 2495 2497.5 2500
ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 * 2464.960 107.811 69.750 33.811 74.000 38.061 PK
2 2483.500 62.035 23.884 -11.965 74.000 38.150 PK
3 2484.856 64.153 25.996 -9.847 74.000 38.157 PK
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Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/19 - 10:12

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 3:Transmit at CH2462 by 11n20 ant1+2
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2452 2455 2457.5 2460 2462.5 2465 2467.5 2470 24725 2475 2477.5 2480 24825 2485 2487.5 2490 24925 2495 2497.5 2500
ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 * 2462.416 94.470 56.422 40.470 54.000 38.048 AV
2 2483.500 48.299 10.148 -5.701 54.000 38.150 AV
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Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/19 - 10:17

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 4:Transmit at CH2422 by 11n40 ant1+2
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Frqmeeyiiie)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 2386.032 68.572 30.898 -5.428 74.000 37.673 PK
2 2390.000 67.527 29.834 -6.473 74.000 37.693 PK
3 * 2423.388 104.203 66.345 30.203 74.000 37.858 PK
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Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/19 - 10:18

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 4:Transmit at CH2422 by 11n40 ant1+2
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ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 2388.870 51.171 13.484 -2.829 54.000 37.688 AV
2 2390.000 49.638 11.945 -4.362 54.000 37.693 AV
3 * 2423.322 87.867 50.009 33.867 54.000 37.858 AV
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Site: AC5

Time: 2014/12/19 - 10:21

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 4:Transmit at CH2422 by 11n40 ant1+2
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ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 2389.596 72.596 34.905 -1.404 74.000 37.691 PK
2 2390.000 69.812 32.119 -4.188 74.000 37.693 PK
3 * 2420.220 104.719 66.876 30.719 74.000 37.843 PK
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Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/19 - 10:21

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 4:Transmit at CH2422 by 11n40 ant1+2
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ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 2388.210 51.898 14.214 -2.102 54.000 37.684 AV
2 2390.000 52.232 14.539 -1.768 54.000 37.693 AV
3 * 2419.956 88.640 50.799 34.640 54.000 37.841 AV
4 2483.500 56.939 18.788 2.939 54.000 38.150 AV
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Site: AC5

Time: 2014/12/19 - 10:25

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 4:Transmit at CH2452 by 11n40 ant1+2
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ErequehCBAAE)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 * 2455.834 106.499 68.482 32.499 74.000 38.017 PK
2 2483.500 69.004 30.853 -4.996 74.000 38.150 PK
3 2484.428 70.569 32.414 -3.431 74.000 38.156 PK
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Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/19 - 10:26

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 4:Transmit at CH2452 by 11n40 ant1+2
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Erequency(Mbz)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 * 2453.760 89.753 51.746 35.753 54.000 38.006 AV
2 2483.500 53.955 15.804 -0.045 54.000 38.150 AV
3 2483.884 53.699 15.546 -0.301 54.000 38.153 AV
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Report No: 14C0378S-RF-US-P0O6V01

Site: AC5

Time: 2014/12/19 - 10:30

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 4:Transmit at CH2452 by 11n40 ant1+2
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Erequency(Mbz)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 * 2457.602 107.014 68.989 33.014 74.000 38.025 PK
2 2483.500 67.568 29.417 -6.432 74.000 38.150 PK
3 2484.530 71.041 32.885 -2.959 74.000 38.156 PK
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Site: AC5

Time: 2014/12/19 - 10:33

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Power: AC 120V/60Hz

Note: Mode 4:Transmit at CH2452 by 11n40 ant1+2
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Erequency(Mbz)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 * 2457.296 89.485 51.461 35.485 54.000 38.024 AV
2 2483.500 51.630 13.479 -2.370 54.000 38.150 AV
3 2485.176 51.268 13.109 -2.732 54.000 38.160 AV
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7. Operation Frequency Range of 20dB Bandwidth

7.1. Test Equipment

Operation Frequency Range of 20dB Bandwidth / TR-8

Instrument Manufacturer Type No. Serial No. Cal. Due Date

Spectrum Analyzer Agilent E4446A MY45300103  2015.01.07

Temperature/Humidity _

" zhicheng ZC1-2 TR8-TH 2015.04.09
eter

Note: All equipments are calibrated with traceable calibrations. Each calibration is traceable to the

national or international standards.

7.2. Test Setup

Spectrum Analyzer

)

—

o0 =

EUT

Mon-Conducted
Tahle

= Ground Reference Plang e

7.3. Limit

20 dB bandwidth of the emission is contained within the operation frequency band.

7.4. Test Procedure

The EUT was setup according to ANSI C63.4: 2009; tested according to DTS test
procedure of KDB558074 for compliance to FCC 47CFR 15.247 requirements.
The 20dB bandwidth test is using KDB 558074 Section 8.1 option 1 method.

a) Set RBW =100 kHz.
b) Set the video bandwidth (VBW) = 3 x RBW.
c) Detector = Peak.

d) Trace mode =

max hold.
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e) Sweep = auto couple.

f) Allow the trace to stabilize.

g) Measure the maximum width of the emission that is constrained by the frequencies
associated with the two outermost amplitude points (upper and lower frequencies) that are
attenuated by 20dB relative to the maximum level measured in the fundamental emission.
h) Remark the 20dB down frequency point and make sure this is within the operating
frequency band.

7.5. Uncertainty

The measurement uncertainty is defined as * 1 kHz

Page: 139 of 199



L]
QlJ IETeK Report No: 14C0378S-RF-US-P0O6V01

7.6. Test Result

Product : 1802.11n 2x2 Wireless ADSL2+ 4-port Gateway
Test Item . |Operation Frequency Range of 20dB Bandwidth
Test Site : TR-8

Test Mode . Mode 1. Transmit by 802.11b (Ant 1)

Channel 01 (2412MHz)

| Peak Search

Next Peak

Next Pk Right

Next Pk Left

’ 12.493900000 GHz
~11.138 dBm

41 z

Min Search
Pk-Pk Search

Mkr 5 CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Channel 11 (2462MHz)
4% Agilent T | Peak Search

Next Peak
1
I-.u'-'l"""'“% by
Y | w2 Next Pk Right
W kY
Vi Next Pk Left
470150000 GHz Min Search

-11.543 dBm

Pk-Pk Search

Mkr 3 CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies
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Product : 1802.11n 2x2 Wireless ADSL2+ 4-port Gateway
Test Item . |Operation Frequency Range of 20dB Bandwidth
Test Site : [TR-8

Test Mode : Mode 2: Transmit by 802.11g (Ant 1)

Channel 01 (2412MHz)
% Agilent T | Marker

Select Marker
1 2z 3 4

1

I.v:w\lnqmlmnqulw-ah,q,ﬂ. o

of Normal

Delta

Delta Pair
{Tracking Ref)
Ref A

Span Pair
Span Center

Off

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Channel 11 (2462MHz)
% Agilent T | Marker

Select Marker
1 2z 3 4

1

| 5 Normal
I "

Delta

Delta Pair
{Tracking Ref)
Ref A

Span Pair

#UEH Span Center

Off

More
1 of 2

Copyright 2000-2005 Agilent Technologies
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Product : 1802.11n 2x2 Wireless ADSL2+ 4-port Gateway
Test Item . |Operation Frequency Range of 20dB Bandwidth
Test Site : [TR-8

Test Mode : Mode 3: Transmit by 802.11n(20MHz) (Ant 1)

Channel 01 (2412MHz)
% Agilent T | Marker

Select Marker
1 2z 3 4

1
.:,.n.-rJlHI"""""'L"ﬂl]'vj:'dh‘""’l"‘fk\lw.l
g} |

Normal

. L
s
L .\.m!r“"’l.'wmw B ’ Delta

. \Marker | _
2.482850000 GHz Delta Pair

_14526 dBm et ook Re)

Span Pair
Span Center

Off

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Channel 11 (2462MHz)

T | Marker

1B Select Marker
- 1 2z 3 4
1
I J'l,j:_.n\-ﬂhb"“"l e —
.’.‘aﬂh-'n‘r'\"; \‘ﬂ'—.l
" .kﬁmmw* _ Delta
dreer

2.471250000 GHz (Trgcegitnag FF:Z:CS
-17.874 dBm Ref a
Span Pair
Span Center
Off
More
1 of 2

Copyright 2000-2005 Agilent Technologies
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Product : 1802.11n 2x2 Wireless ADSL2+ 4-port Gateway
Test Item . |Operation Frequency Range of 20dB Bandwidth
Test Site : [TR-8

Test Mode : Mode 4: Transmit by 802.11n(40MHz) (Ant 1)

Channel 03 (2422MHz)
% Agilent T | Marker

Select Marker
1 2z 3 4

1

;?mew,-“\,,‘l\,l.‘\;lpiw] |r.~lMl\~}|,l‘Ll ol Y 4 Normal

,Mﬂf‘“'*/ ‘ W) Delta

el

Marker _
2.483640000 GHz Delta Pair

14,888 dBm et ook Re)

Span Pair
Span Center

Off

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Channel 09 (2452MHz)
% Agilent R T | Marker

Select Marker
1 2z 3 4

1
_.Lu.u-,-.~u\-‘-'~*-‘"'i‘~| |"J“'J“""“w-w4‘;.|.,L Normal
I W 3

|
!

st oy Delta
Marker _
2.478540000 GHz Delta Pair

18,269 dBm et ook Re)

Span Pair

#UEH Span Center

Off

More
1 of 2

Copyright 2000-2005 Agilent Technologies
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Product : 1802.11n 2x2 Wireless ADSL2+ 4-port Gateway
Test Item . |Operation Frequency Range of 20dB Bandwidth
Test Site : [TR-8

Test Mode : Mode 1: Transmit by 802.11b (Ant 2)

Channel 01 (2412MHz)
% Agilent T | Marker

Select Marker
1 2z 3 4

1
r,.l_l"'"'u"“r% |'M'N'u""¢.1

]

2| 1M Normal

™\ ]
—#—"—

L}
II’r\f k 'y
X 1

4 L)
P, i | P, Delta

i Y, .
Marker™ LAY

12463950000 GHz EU|  DeltaPair

_10.856 dBm et ook Re)

Span Pair

- Span Center
Amp

Off

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Channel 11 (2462MHz)

T | Marker

Select Marker
1 2z 3 4

Normal

.y |"~‘“'r.lu"'.-, | H'.‘ le’\h""""'"‘! Delta
o Marker¥ Y Ak

2.470050000 GHz Al etarar
~10.899 dBm Ref

Span Pair
Span Center

Off

More
1 of 2

Copyright 2000-2005 Agilent Technologies
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Product : 1802.11n 2x2 Wireless ADSL2+ 4-port Gateway
Test Item . |Operation Frequency Range of 20dB Bandwidth
Test Site : [TR-8

Test Mode : Mode 2: Transmit by 802.11g (Ant 2)

Channel 01 (2412MHz)
% Agilent T | Marker

Select Marker
1 2z 3 4

1
. I,.'h‘l‘n'r"“‘". .quw-lu-ll-_.,,'. ’Jh"‘"’?ml

a | Normal
i )
) :

"1",1;\1- u
ok,
“‘"‘-\hq,h Delta

2.403300000 GHz Delta Pair

_11.967 dBm et ook Re)

Span Pair
Span Center

Off

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Channel 11 (2462MHz)
% Agilent T | Marker

Select Marker
; 1 2 3 4
1
TPATES BTSN S
|'J o ""*' Normal
e Y
nu'r.mﬁ“l""'“mﬂf by
I Ll g Delta
Marker | _
2478450000 GHz (,Detta Pai
-12.114 dBm Ref N
Span Pair
+VBH Span Center
Off
More
1 of 2

Copyright 2000-2005 Agilent Technologies
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Product : 1802.11n 2x2 Wireless ADSL2+ 4-port Gateway
Test Item . |Operation Frequency Range of 20dB Bandwidth
Test Site : [TR-8

Test Mode : Mode 3: Transmit by 802.11n(20MHz) (Ant 2)

Channel 01 (2412MHz)
% Agilent T | Marker

Select Marker
1 2z 3 4

1

b w.,j . -
e ”“hhmw Normal

3 W‘r" iy
T d ) Delta

- I'“‘".”',,.IP :
{Marker Pl

2.402800000 GHz Delta Pair

~16.143 dBm et ook Re)

Span Pair
Span Center

Off

More
1 of 2
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Channel 11 (2462MHz)
% Agilent RL | Marker

Select Marker
1 2 3 4

1
lI..-.J;\J\,a-fj—ai-l*‘*1lIlrh“!.-‘-‘-wrm“JLl...ﬁ Normal
q _k“w WY "‘{m,.\,'mkﬂ" Delta

dreer

2.471150000 GHz (Trgcegitnag FF:Z:CS
-16.293 dBm Ref s
ﬁ ° ) ° : Span Pair
+VEH Span Center
Off
More
1 of 2

Copyright 2000-2005 Agilent Technologies
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Product : 1802.11n 2x2 Wireless ADSL2+ 4-port Gateway
Test Item . |Operation Frequency Range of 20dB Bandwidth
Test Site : [TR-8

Test Mode : Mode 6: Transmit by 802.11n(40MHz) (Ant 2)

Channel 03 (2422MHz)
% Agilent T | Marker

Select Marker
1 2z 3 4

1
_uumwwﬂ-erﬁuW¢wM¢M4 Normal
¥

Delta

T

Marker _
2.483550000 GHz Delta Pair

—18.367 dBm et ook Re)

Span Pair
Span Center

Off

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Channel 09 (2452MHz)
% Agilent T | Marker

Select Marker
1 2z 3 4

Normal

/
|
B Wi Delta
WMarker

2.470450000 GHz | Delta Pair

~18.482 dBm et ook Re)

Span Pair
Span Center

Off

More
1 of 2

Copyright 2000-2005 Agilent Technologies
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8. Occupied Bandwidth

8.1. Test Equipment

Occupied Bandwidth / TR-8

Instrument Manufacturer Type No. Serial No. Cal. Due Date

Spectrum Analyzer Agilent E4446A MY45300103  2015.01.07

Temperature/Humidity _

" zhicheng ZC1-2 TR8-TH 2015.04.09
eter

Note: All equipments are calibrated with traceable calibrations. Each calibration is traceable to the

national or international standards.

8.2. Test Setup

Spectrum Analyzer

EUT

Hon-Conducted
Table

- Sround Reference Plane e

8.3. Limit

The minimum 6dB bandwidth shall be at least 500 kHz.

8.4. Test Procedure

The EUT was setup according to ANSI C63.4: 2009; tested according to DTS test
procedure of KDB558074 for compliance to FCC 47CFR 15.247 requirements.
The 6dB bandwidth test is using KDB 558074 Section 8.1 option 1 method.

a) Set RBW =100 kHz.
b) Set the video bandwidth (VBW) = 3 x RBW.
c) Detector = Peak.

d) Trace mode =

max hold.

e) Sweep = auto couple.
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f) Allow the trace to stabilize.

g) Measure the maximum width of the emission that is constrained by the frequencies
associated with the two outermost amplitude points (upper and lower frequencies) that are
attenuated by 6 dB relative to the maximum level measured in the fundamental emission.

8.5. Uncertainty

The measurement uncertainty is defined as * 1 kHz
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8.6. Test Result

Product 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Test Item 6dB Occupied Bandwidth

Test Mode Mode 1: Transmit by 802.11b (Ant 1)

Channel No. Frequency Occupied Bandwidth Limit Result
(MHz) (kHz) (kHz)

01 2412 9588 500 Pass
06 2437 10039 500 Pass
11 2462 9574 500 Pass

Channel 01 (2412MH2z)
= Agilent T |Freq/ChanneI

Center Freqg
2412600008 GHz

Ch Freq 2.412 GHz Trig Free

Occupied Bandwidth _-
Center 2.412000000 GHz Start Freq

2.38700000 GHz

B
Stop Freq

B 2.43760800 GHz
CF Step

oy 1
) 5.00000000 Mz
Auto Man

Freq Offset
(00600000 Hz

= - - . - Signal Track
Occupied Bandwidth Occ BH ¥ Pur On Off

14.3562 MHz % dB

Transmit Freq Error
% dB Bandwidth

Copyright 2000-2005 Agilent Technologies
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Channel 06 (2437MHz)
< Agilent T |Freq/thanne|

Center Freq
243700008 GHz

Ch Freq 2.437 GHz Trig Free
Occupied Bandwidth

Center 2.437000000 GHz Start Freq

2.41200000 GHz

Stop Freq
246200008 GHz

CF Step
500066808 MHz
Auto Man

1)

y
L l'. e -f""k"‘ll "

! M’*ﬂ‘.ﬂﬂ.‘mm

Freq Offset
B.A080AAAEa Hz

- Signal Track
Occ BH % Pwr {n 0ff

14,5118 MHz % dB

Transmit Freq Error
% dB Bandwidth

Copyright 2000-2005 Agilent Technologies

Channel 11 (2462MHz)
- Agilent T |Freq/thanne|

Center Freq
246200008 GHz

Ch Freq 2.462 GHz Trig Free

Occupied Bandwidth _-
Center 2.462000000 GHz Start Freq

2.43700000 GHz

Stop Freq
248700008 GHz

.,f..u.l-\.rn\,l I.rnu-w...ﬂ ‘
3 _z'-u"w ! “"J% —
e . CF Step

gt r\"‘" ’ L.08000006 MHz

W o, Auta Man
Tl 1 —_—
Freq Offset
B.A080AAAEa Hz

- - . Signal Track
Occupied Bandwidth Occ BH % Pur On Off

14.3623 MHz % dB

Transmit Freq Error
% dB Bandwidth

Copyright 2000-2005 Agilent Technologies
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Product 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Test Item 6dB Occupied Bandwidth

Test Mode Mode 1: Transmit by 802.11b (Ant 2)

Channel No. Frequency Occupied Bandwidth Limit Result
(MHz) (kHz) (kHz)

01 2412 10013 500 Pass
06 2437 10020 500 Pass
11 2462 9578 500 Pass

Channel 01 (2412MH2z)
T |Freq/ChanneI

: Center Freqg
Trig Free | 5 41200000 Gz

- Agilent

Ch Freq
Occupied Bandwidth

Center 2.412000000 GHz

2412 GHz

Start Freq
2.387006008 GHz

Stop Freq
243700008 GHz

A | Pt
e )

s Ilu"“("'_Q\,
I, CF Step
il 0 L.00000006 MHz
- »'Iuwh"u-\«._r-“ﬂh‘[‘i' I’ﬂ‘”"w"r’h."'.‘a\'l'w , Auto Man
Freq Offset
N (0.00000606 Hz

- — - Signal Track
Occupied Bandwidth Occ BH ¥ Pur On Off

14.21 % dB

Transmit Freq Error
% dB Bandwidth

Copyright 2000-2005 Agilent Technologies
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Channel 06 (2437MHz)
< Agilent T |Freq/thanne|

Center Freq
243700008 GHz

Ch Freq 2.437 GHz Trig Free
Occupied Bandwidth

Center 2.437000000 GHz Start Freq

2.41200000 GHz

Stop Freq
246200008 GHz

s g
3 i 'uu.'ru""“‘-u, £
| |
\ \/
W ,

CF Step

7 .
e — 500006000 MHz
—— ey it AR Futo Han

Freq Offset
B.A080AAAEa Hz

- Signal Track
Occ BH % Pwr {n 0ff

14.2646 MHz % dB

Transmit Freq Error 4
% dB Bandwidth

Copyright 2000-2005 Agilent Technologies

Channel 11 (2462MHz)
- Agilent T |Freq/thanne|

Center Freq
246200008 GHz

Ch Freq 2.462 GHz Trig Free

Occupied Bandwidth _-
Center 2.462000000 GHz Start Freq

2.43700000 GHz

Stop Freq
248700008 GHz

AL | L
Ny S

uhh"lf?

- CF Step
" 5.00080688 MHz
R WA
T l‘r""ﬂl"“‘ﬂ].mm., Rum M

Freq Offset
B.A080AAAEa Hz

- - . Signal Track
Occupied Bandwidth Occ BH % Pur On Off

14.2488 MHz % dB

Transmit Freq Error 71.436 k
% dB Bandwidth

Copyright 2000-2005 Agilent Technologies
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Product 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Test Item 6dB Occupied Bandwidth

Test Mode Mode 2: Transmit by 802.11g (Ant 1)

Channel No. Frequency Occupied Bandwidth Limit Result
(MHz) (kHz) (kHz)
01 2412 15152 500 Pass
06 2437 15125 500 Pass
11 2462 15103 500 Pass
Channel 01 (2412MH2z)
T |Freq/Channel

Ch Freq

Occupied Bandwidth

Center 2.412000000 GHz

2412 GHz

Trig Free

j| Outo Man

Occ BH % Pur

m  0.00800000 Hz

Center Freqg
2412600008 GHz

Start Freq
2.387006008 GHz

Stop Freq
243700008 GHz

CF Step
L.00000006 MHz

Freq Offset

Signal Track

Occupied Bandwidth On Off

16.3268 MH % dB

Transmit Freq Error

% dB Bandwidth ] 2

Copyright 2000-2005 Agilent Technologies
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Channel 06 (2437MHz)
< Agilent T |Freq/thanne|

Center Freq
243700008 GHz

Ch Freq 2.437 GHz Trig Free
Occupied Bandwidth

Center 2.437000000 GHz Start Freq

2.41200000 GHz

Stop Freq
246200008 GHz

CF Step
L.08000006 MHz
| futo Man

Freq Offset
B.A080AAAEa Hz

- Signal Track
Occ BH % Pwr {n 0ff

16.4065 MH % dB

Transmit Freq Error
% dB Bandwidth

Copyright 2000-2005 Agilent Technologies

Channel 11 (2462MHz)
- Agilent T |Freq/thanne|

Center Freq
246200008 GHz

Ch Freq 2.462 GHz Trig Free

Occupied Bandwidth _-
Center 2.462000000 GHz Start Freq

2.43700000 GHz

Stop Freq

B 243700090 GHz

1 |
LA CF Step
f«r.w.,.,.\,,,.,,__w 5.00000860 MHz
s Ruto tan

Py
mw"m""‘w‘“m
1L

hi et

Freq Offset
B.A080AAAEa Hz

- - . Signal Track
Occupied Bandwidth Occ BH % Pur On Off

16.3457 MHz % dB

Transmit Freq Error
% dB Bandwidth

Copyright 2000-2005 Agilent Technologies
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Product 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Test Item 6dB Occupied Bandwidth

Test Mode Mode 2: Transmit by 802.11g (Ant 2)

Channel No. Frequency Occupied Bandwidth Limit Result
(MHz) (kHz) (kHz)

01 2412 15146 500 Pass
06 2437 15164 500 Pass
11 2462 15132 500 Pass

Channel 01 (2412MH2z)
T |Freq/ChanneI

Center Freqg
2412600008 GHz

- Agilent

Ch Freq
Occupied Bandwidth

Center 2.412000000 GHz

2.412 GHz Trig Free

Start Freq
2.387006008 GHz

Stop Freq
_*i"__‘L_,|__.\..u.uA-.u.Ill..an-uL...a,_.__Jw!? = 243700008 GHz
o k“ CF Step

g, 500060060 MHz
| . m Man

val
w*.,._,.q-.«\-ﬂ""‘"
=
il
bt

Freq Offset
N (0.00000606 Hz

- — - Signal Track
Occupied Bandwidth Occ BH ¥ Pur On Off

16.3410 MH % dB

Transmit Freq Error  -7.51¢
% dB Bandwidth 15.

Copyright 2000-2005 Agilent Technologies
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Channel 06 (2437MHz)
< Agilent T |Freq/thanne|

Center Freq
243700008 GHz

Ch Freq 2.437 GHz Trig Free

Occupied Bandwidth _-
Center 2.437000000 GHz Start Freq

2.41200000 GHz

Stop Freq

B e 246200000 GHz
2

¥,

y, CF Step
R 5.00000000 MHz
Rl | Cuto Man

Freq Offset
B.A080AAAEa Hz

- Signal Track
Occ BH % Pwr {n 0ff

16.3632 MHz % dB

Transmit Freq Error 5 kHz
% dB Bandwidth 15.16

Copyright 2000-2005 Agilent Technologies

Channel 11 (2462MHz)
- Agilent T |Freq/thanne|

Center Freq
246200008 GHz

Ch Freq 2.462 GHz Trig Free

Occupied Bandwidth _-
Center 2.462000000 GHz Start Freq

2.43700000 GHz

Stop Freq

_)?,,___Lh|,.4LJ».'L-.III,-,I..‘L_._.;k,.vl‘.,,«,",%(_ 2.45700000 GHz

r N, CF Step
i 500600008 MHz

Freq Offset
B.A080AAAEa Hz

- - . Signal Track
Occupied Bandwidth Occ BH % Pur On Off

16.3255 MHz x dB
Transmit Freq Error YT
% dB Banduidth

Copyright 2000-2005 Agilent Technologies
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Product 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Test Item 6dB Occupied Bandwidth

Test Mode Mode 3: Transmit by 802.11n(20MHz) (Ant 1)

Channel No. Frequency Occupied Bandwidth Limit Result
(MHz) (kHz) (kHz)

01 2412 15150 500 Pass
06 2437 15155 500 Pass
11 2462 15157 500 Pass

Channel 01 (2412MH2z)
T |Freq/ChanneI

Center Freqg
2412600008 GHz

- Agilent

Ch Freq
Occupied Bandwidth

Center 2.412000000 GHz

2.412 GHz Trig Free

Start Freq
2.387006008 GHz

Stop Freq
243700008 GHz

. CF Step
ey \T— 500000080 MHz
iR w»_..n.-.u‘n.-\‘m ML " m Man

|

Freq Offset
N (0.00000606 Hz

- — - Signal Track
Occupied Bandwidth Occ BH ¥ Pur On Off

17.4718 MHz % dB

Transmit Freq Error
% dB Bandwidth

Copyright 2000-2005 Agilent Technologies
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Channel 06 (2437MHz)
< Agilent T |Freq/thanne|

Center Freq
243700008 GHz

Ch Freq 2.437 GHz Trig Free

Occupied Bandwidth _-
Center 2.437000000 GHz Start Freq

2.41200000 GHz

Stop Freq

Bt 4‘___,;...,.l._,‘u,-...l.,,..\,._;L S 2. 46200000 GHz
/ \ CF Step
506060086 MHz
Auto Man

b
i ™,
. Wy
A o
o L
L™
-

o

Freq Offset
B.A080AAAEa Hz

Signal Track
On Dff
% dB |

Transmit Freq Error
% dB Bandwidth

Copyright 2000-2005 Agilent Technologies

Channel 11 (2462MHz)
- Agilent T |Freq/thanne|

Center Freq
246200008 GHz

Ch Freq 2.462 GHz Trig Free

Occupied Bandwidth _-
Center 2.462000000 GHz Start Freq

2.43700000 GHz

Stop Freq
248700008 GHz

_*__ JHL'"'""""'JH"I-"U'-'J""“""J" 1\,1_.__4,“1'*
1

Ve ' CF Step
o Mt 500860908 MHz
w.HI-WI!I_N_»M,._,..MM.v« s »h......-.\,..,.,ﬁ.-.-r;-.._{.‘wm J| Auto tan

Freq Offset
B.A080AAAEa Hz

- - . Signal Track
Occupied Bandwidth Occ BH % Pur On Off

17.4779 MHz % dB

Transmit Freq Error -1 1k
% dB Bandwidth

Copyright 2000-2005 Agilent Technologies
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Product 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Test Item 6dB Occupied Bandwidth

Test Mode Mode 3: Transmit by 802.11n(20MHz) (Ant 2)

Channel No. Frequency Occupied Bandwidth Limit Result
(MHz) (kHz) (kHz)

01 2412 15151 500 Pass
06 2437 15149 500 Pass
11 2462 15156 500 Pass

Channel 01 (2412MH2z)
T |Freq/ChanneI

Center Freqg
2412600008 GHz

- Agilent

Ch Freq
Occupied Bandwidth

Center 2.412000000 GHz

2.412 GHz Trig Free

Start Freq
2.387006008 GHz

Stop Freq

2.437606086 GHz
% Jl.,.L,.F|..A\=r<'b-'vwlllr'-'-\d‘mf»,,;k._r.‘_“ "$_

/ | CF Step

| . 500000080 MHz

,,,_.,,,.‘-...-»-f—"“"”"'MMI el Auto Man

Freq Offset

N (0.00000606 Hz

- — - Signal Track
Occupied Bandwidth Occ BH ¥ Pur On Off

17.4705 MHz % dB

Transmit Freq Error
% dB Bandwidth

Copyright 2000-2005 Agilent Technologies
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Channel 06 (2437MHz)
< Agilent T |Freq/thanne|

Center Freq
243700008 GHz

Ch Freq 2.437 GHz Trig Free

Occupied Bandwidth _-
Center 2.437000000 GHz Start Freq

2.41200000 GHz

Stop Freq
246200008 GHz

CF Step
500066808 MHz
Auto Man

Freq Offset
B.A080AAAEa Hz

- Signal Track
Occ BH % Pwr {n 0ff

17.4770 MHz % dB

Transmit Freq Error  -14.09"
% dB Bandwidth 15.14

Copyright 2000-2005 Agilent Technologies

Channel 11 (2462MHz)
- Agilent T |Freq/thanne|

Center Freq
246200008 GHz

Ch Freq 2.462 GHz Trig Free

Occupied Bandwidth _-
Center 2.462000000 GHz Start Freq

2.43700000 GHz

Stop Freq

243700008 GHz
st e WK
j

CF Step
i L.08000006 MHz

N,
et
" hkh"""‘”““""-r«:.\ Auto Man
_———

Freq Offset
B.A080AAAEa Hz

- - . Signal Track
Occupied Bandwidth Occ BH % Pur On Off

17.4720 MHz % dB

Transmit Freq Error 5.2
% dB Bandwidth

Copyright 2000-2005 Agilent Technologies
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Product 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Test Item 6dB Occupied Bandwidth

Test Mode Mode 4: Transmit by 802.11n(40MHz) (Ant 1)

Channel No. Frequency Occupied Bandwidth Limit Result
(MHz) (kHz) (kHz)
03 2422 35151 500 Pass
06 2437 35150 500 Pass
09 2452 35155 500 Pass
Channel 03 (2422MHZz)
4 Agilent T |Freq/Channel

Center Freqg

Ch Freq 2.422 GHz Trig Free 5 42200600 Chz
Occupied Bandwidth _- JE—
Center 2.422000000 GHz Start Freq
2.377006008 GHz
Atten B
L Stop Freq
246700608 GHz
> lghu..u,un.....w\-U-l-wlvlr-"-wuu-..uuu.,ug &  ——=—
\ CF Step
7 N 9.00000688 MHz
i ""-""h"h"“‘my M”“““Mw.\-\-, —m M e

e e

Freq Offset
(00600000 Hz

- - Signal Track
Occupied Bandwidth On Off

35.6728 MHz

Transmit Freq Error
% dB Bandwidth

Copyright 2000-2005 Agilent Technologies
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Channel 06 (2437MHz)
< Agilent T |Freq/thanne|

Center Freq
243700008 GHz

Ch Freq 2.437 GHz Trig Free

Occupied Bandwidth _-
Start 2.392000000 GHz Start Freq

2.39200000 GHz

Stop Freq
245200008 GHz

CF Step
9.00006808 MHz
Auto Man

Freq Offset
B.A080AAAEa Hz

- Signal Track
Occ BH % Pwr {n 0ff

35.6960 MHz % dB

Transmit Freq Error
% dB Bandwidth

Copyright 2000-2005 Agilent Technologies

Channel 09 (2452MHz)
W Agilent T |Freq/thanne|

Center Freq
245200009 GHz

Ch Freq 2.452 GHz Trig Free

Dccupied Bandwidth _-
Center 2.452000000 GHz Start Freq

2.48700000 GHz

Stop Freq
249700009 GHz
y \ CF Step

i 9.06660008 MHz
www&-m., . Auto Man

= lﬁu..u.J\...-u«k.l.n'u,l-‘u.-c!u\.lnw._,,‘,. Siady €

o
't 7o m‘w"""""m"'*
1, !"I"'“

Freq Offset
A.000AAARE Hz

- - . ' Signal Track
Occupied Bandwidth Occ BH % Pur On Off

35.7281 MHz x dB

Transmit Freq Error 5
% dB Bandwidth

Copyright 2000-2005 Agilent Technologies
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Product 802.11n 2x2 Wireless ADSL2+ 4-port Gateway

Test Item 6dB Occupied Bandwidth

Test Mode Mode 6: Transmit by 802.11n(40MHz) (Ant 2)

Channel No. Frequency Occupied Bandwidth Limit Result
(MHz) (kHz) (kHz)
03 2422 35161 500 Pass
06 2437 35150 500 Pass
09 2452 35154 500 Pass
Channel 03 (2422MHZz)
4 Agilent T |Freq/Channel

Center Freqg

Ch Freq 2.422 GHz Trig Free 5 42200600 Chz
Occupied Bandwidth _- JE—
Center 2.422000000 GHz Start Freq
2.37700008 GHz
Atten B
L Stop Freq
2. 46700808 GHz
> lﬁl.f..u.,\.,.u\J«hlﬂ'»-‘ml‘l.—-f-u-"w-.-,-dn.l.l-.-'uw <« —_—
/ CF Step
f-"' y 9.00000008 MHz
I N i Auto Man

Freq Offset
(00600000 Hz

- - Signal Track
Occupied Bandwidth On Off

35.6829 M

Transmit Freq Error
% dB Bandwidth

Copyright 2000-2005 Agilent Technologies
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Channel 06 (2437MHz)
< Agilent T |Freq/thanne|

Center Freq
243700008 GHz

Ch Freq 2.437 GHz Trig Free

Occupied Bandwidth _-
Center 2.437000000 GHz Start Freq

2.39200000 GHz

Stop Freq

2.45200800 GHz
> W.,Id»;wu«'nlilh“ﬂl l.»-fu'u.-a'w-_.fu\:._.-@ =
' 1 ! CF Step
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9. Power Output
9.1. Test Equipment

Power Output / TR-8

Instrument Manufacturer [Type No. Serial No. Cal. Due Date
\Wideband Peak Power Meter |Anritsu ML2495A 0905006 2015.11.10
Power Sensor Anritsu MA2411B 0846014 2015.11.10
Temperature/Humidity Meter [zhicheng ZC1-2 TR8-TH 2015.04.09

Note: All equipments are calibrated with traceable calibrations. Each calibration is traceable to the

national or international standards.

9.2. Test Setup

Powar Metar

- o Power Sensor EUT

Non-Conducted
Table

s (Ground ReferencePlang s

9.3. Limit

The maximum peak power shall be less 1 Watt (30dBm).

Note: the conducted output power limit specified above is based on the use the antennas with
directional gains that do not exceed 6 dBi are used, the conducted output power from the
intentional radiator shall be reduced below the stated values above, as appropriate, by
the amount in dB that the directional gain of antenna exceeds 6 dBi.

Page: 166 of 199



L]
QL’ IeTeK Report No: 14C0378S-RF-US-P0O6V01

9.4. Test Procedure

The EUT was tested according to DTS test procedure of KDB 558074 for compliance to FCC
47CFR 15.247 requirements. The maximum peak conducted output power using KDB 558074
D01 DTS Meas Guidance v03r02 section 9.1.2 PKPM1 Peak power meter method.
2. Power meter and sensor’s minimum video bandwidth is 50MHz, larger than zigbee
bandwidth;
3. Fast responding diode sensors respond immediately to changes in power level to
reduce total test time.
3. Use peak detector to test.

9.5. Uncertainty

The measurement uncertainty is defined as = 1.27 dB
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9.6. Test Result

Power output test was verified over all data rates of each mode shown as below, and

then choose the maximum power output (blue marker) for final test of each channel.

1 1 2 9 9 13.0 14.4 27.0 30.0
2 1 55 12 12 195 21.7 40.5 45.0
3 1 1 18 18 26.0 28.9 54.0 60.0
4 1 --- 24 24 39.0 43.3 81.0 90.0
5 1 --- 36 36 52.0 57.8 108.0 120.0
6 1 --- 48 48 58.5 65.0 1215 135.0
7 1 --- 54 54 65.0 72.2 135.0 150.0
8 2 --= --= --- 13.0 27.0 30.0
9 2 --- --- --- 26.0 28.9 54.0 60.0
10 2 --- --- --- 39.0 43.3 81.0 90.0
1 2 --- --- --- 52.0 57.8 108.0 120.0
12 2 --- --- --- 78.0 86.7 162.0 180.0
13 2 --- --- --- 104.0 115.6 216.0 240.0
14 2 --- --= --= 117.0 130.0 243.0 270.0
15 2 --- --- --- 130.0 144.0 270.0 300.0
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Power output at various data rates:

Test Mode Bandwidth Freduency Channel | Data Rate Peaic Power
(MHz) (dBm)
1 ‘ 21.14
802.11b(Ant 1) 20 2437 6 55 20.89
11 20.96
6 ‘ 24.17
802.11g(Ant 1) 20 2437 6 24 23.90
54 23.86
MCSO ‘ 24.13
802.11n (Ant 1) 20 2437 6 MCS4 24.01
MCS7 24.03
[\ [0210) ‘ 24.14
802.11n (Ant 1) 40 2437 6 MCS4 24.10
MCS7 24.01
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Product : 1802.11n 2x2 Wireless ADSL2+ 4-port Gateway
Test Item . |Power Output
Test Site . [TR8
Test Mode : Mode 1: Transmit by 802.11b (Ant 1)
Channel No. | Frequency | Measurement Power Output | Total Power Limit Result
(MHz) (dBm) (dBm) (dBm)
Ant 1 Ant 2
2412 21.19 N/A 21.19 30.00 Pass
6 2437 21.14 N/A 21.14 30.00 Pass
11 2462 21.11 N/A 21.11 30.00 Pass
Product 1 1802.11n 2x2 Wireless ADSL2+ 4-port Gateway
Test Item . |Power Output
Test Site : [TR8
Test Mode : [Mode 1: Transmit by 802.11b (Ant 2)
Channel No. | Frequency | Measurement Power Output | Total Power Limit Result
(MHz) (dBm) (dBm) (dBm)
Ant 1 Ant 2
2412 N/A 21.61 21.61 30.00 Pass
2437 N/A 21.56 21.56 30.00 Pass
11 2462 N/A 21.53 21.53 30.00 Pass
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Product : 1802.11n 2x2 Wireless ADSL2+ 4-port Gateway
Test Item . |Power Output
Test Site . [TR8
Test Mode : Mode 2: Transmit by 802.11g (Ant 1)
Channel No. | Frequency | Measurement Power Output | Total Power Limit Result
(MHz) (dBm) (dBm) (dBm)
Ant 1 Ant 2
2412 24.23 N/A 24.23 30.00 Pass
6 2437 24.17 N/A 24.17 30.00 Pass
11 2462 24.09 N/A 24.09 30.00 Pass
Product 1 1802.11n 2x2 Wireless ADSL2+ 4-port Gateway
Test Item . |Power Output
Test Site : [TR8
Test Mode : [IMode 2: Transmit by 802.11g (Ant 2)
Channel No. | Frequency | Measurement Power Output | Total Power Limit Result
(MHz) (dBm) (dBm) (dBm)
Ant 1 Ant 2
2412 N/A 25.06 25.06 30.00 Pass
2437 N/A 24.97 24.97 30.00 Pass
11 2462 N/A 24.79 24.79 30.00 Pass
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Product : 1802.11n 2x2 Wireless ADSL2+ 4-port Gateway
Test Item . |Power Output
Test Site . [TR8
Test Mode : Mode 3: Transmit by 802.11n(20MHz) (Ant 1)
Channel No. | Frequency | Measurement Power Output | Total Power Limit Result
(MHz) (dBm) (dBm) (dBm)
Ant 1 Ant 2
2412 24.15 N/A 24.15 30.00 Pass
6 2437 24.13 N/A 24.13 30.00 Pass
11 2462 24.08 N/A 24.08 30.00 Pass
Product 1 1802.11n 2x2 Wireless ADSL2+ 4-port Gateway
Test Item . |Power Output
Test Site . [TR8
Test Mode : [Mode 3: Transmit by 802.11n(20MHz) (Ant 2)
Channel No. | Frequency | Measurement Power Output | Total Power Limit Result
(MHz) (dBm) (dBm) (dBm)
Ant 1 Ant 2
2412 N/A 24.69 24.69 30.00 Pass
2437 N/A 25.01 25.01 30.00 Pass
11 2462 N/A 24.85 24.85 30.00 Pass
Product 1 1802.11n 2x2 Wireless ADSL2+ 4-port Gateway
Test Item . |Power Output
Test Site . [TR8
Test Mode : [IMode 4: Transmit by 802.11n(20MHz) (Ant 1+2)
Channel No. | Frequency | Measurement Power Output | Total Power Limit Result
(MHz) (dBm) (dBm) (dBm)
Ant 1 Ant 2
2412 13.11 12.92 16.03 30.00 Pass
6 2437 12.97 13.18 16.09 30.00 Pass
11 2462 13.04 13.33 16.20 30.00 Pass
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Product : 1802.11n 2x2 Wireless ADSL2+ 4-port Gateway
Test Item . |Power Output
Test Site . [TR8
Test Mode : Mode 4: Transmit by 802.11n(40MHz) (Ant 1)
Channel No. | Frequency | Measurement Power Output | Total Power Limit Result
(MHz) (dBm) (dBm) (dBm)
Ant 1 Ant 2
2422 24.19 N/A 24.19 30.00 Pass
2437 24.14 N/A 24.14 30.00 Pass
2452 24.06 N/A 24.06 30.00 Pass
Product 1 1802.11n 2x2 Wireless ADSL2+ 4-port Gateway
Test Item . |Power Output
Test Site . [TR8
Test Mode : [Mode 4: Transmit by 802.11n(40MHz) (Ant 2)
Channel No. | Frequency | Measurement Power Output | Total Power Limit Result
(MHz) (dBm) (dBm) (dBm)
Ant 1 Ant 2
2422 N/A 24.70 24.70 30.00 Pass
2437 N/A 24.66 24.66 30.00 Pass
2452 N/A 24.57 24.57 30.00 Pass
Product 1 1802.11n 2x2 Wireless ADSL2+ 4-port Gateway
Test Item . |Power Output
Test Site . [TR8
Test Mode : [IMode 4: Transmit by 802.11n(40MHz) (Ant 1+2)
Channel No. | Frequency | Measurement Power Output | Total Power Limit Result
(MHz) (dBm) (dBm) (dBm)
Ant 1 Ant 2
2422 12.10 12.07 15.10 30.00 Pass
2437 12.23 12.22 15.24 30.00 Pass
2452 12.16 12.27 15.23 29.47 Pass

Page: 173 of 199



L]
Q.U IeTeK Report No: 14C0378S-RF-US-P0O6V01

10. Power Spectral Density
10.1. Test Equipment

Power Spectral Density / TR-8

Instrument Manufacturer Type No. Serial No. Cal. Date

Spectrum Analyzer Agilent E4446A MY45300103  2015.01.07

Temperature/Humidity _
zhicheng ZC1-2 TR8-TH 2015.04.09

Meter

Note: All equipments are calibrated with traceable calibrations. Each calibration is traceable to the

national or international standards.

10.2. Test Setup

Spectrum Analyzer

(1 oo EUT

Non-Conducted
Tahble

- Ground ReferencePlang e

10.3.Limit

For digitally modulated systems, the power spectral density conducted from the intentional
radiated to the Antenna shall not be greater than 8dBm in any 3kHz band during any time

interval of continuous transmission.
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10.4.Test Procedure

The EUT was setup according to ANSI C63.4, 2009; tested according to DTS test procedure of KDB
558074 for compliance to FCC 47CFR 15.247 requirements.
The maximum power spectral density using KDB 558074 section 10.2 PKPSD (peak PSD) method.

a) Set analyzer center frequency to DTS channel center frequency.

b) Setthe spanto 1.5 times the DTS bandwidth.

c) Setthe RBWto: 3 kHz < RBW < 100 kHz. (Actually we use 3kHz RBW)

d) Setthe VBW = 3 x RBW.

e) Detector = peak.

f) Sweep time = auto couple.

g) Trace mode = max hold.

h) Allow trace to fully stabilize.

i) Use the peak marker function to determine the maximum amplitude level within the
band.

i) If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.

10.5. Uncertainty

The measurement uncertainty is defined as = 1.27 dB
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10.6. Test Result

Product 1 1802.11n 2x2 Wireless ADSL2+ 4-port Gateway
Test Item . [Power Spectral Density
Test Site : TR-8
Test Mode . Mode 1. Transmit by 802.11b (Ant 1)
Measurement PPSD Total o
Channel | Frequency Limit
(dBm) PPSD Result
No. (dBm)
Ant 1 Ant 2 (dBm)
01 -11.56 N/A -11.56 8 Pass
06 -9.49 N/A -9.49 8 Pass
11 -10.50 N/A -10.50 8 Pass

S |2.411400000 GHz ke > CF
~11.56 dBm »

Hz are

1af?

#

Y,
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Channel 01 (2412MHz)
T | Peak Search

Atten 18 dB d Next Peak

Next Pk Right

VI I T PN,
gl '*qf M TR NextPLeft
‘Wy Wllx'.

Min Search

Pk-Pk Search

#YBH 18 kHz 1.5 (1881 pts)
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Channel 06 (2437MHz)
- Agilent T | Peak Search

Next Peak

Next Pk Right

\ f'm'WLu Next Pk Left

Y

Min Search

Pk-Pk Search

Marker
2.436200000 GHz Mkr 5 CF
—9:49 dBm

oy More

1af2

Channel 11 (2462MHz)
- Agilent T | Peak Search

Next Peak

1 Next Pk Right
uw..u.ﬂdl.h WMPMMQMMJ wll
I,I' AT Next Pk Left
t \ Jﬂ‘ ‘!ﬁ““l\
wl
Min Search

Pk-Pk Search

s |2.461080000 GHz Mkr > CF

More
1 of 2
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Product : 1802.11n 2x2 Wireless ADSL2+ 4-port Gateway
Test Item . |Power Spectral Density
Test Site . TR-8
Test Mode : Mode 1: Transmit by 802.11b (Ant 2)
Measurement PPSD Total o
Channel | Frequency Limit
(dBm) PPSD Result
No. (MHz) (dBm)
Ant 1 Ant 2 (dBm)
01 2412 N/A -10.90 -10.90 8 Pass
06 2437 N/A -9.02 -9.02 8 Pass
11 2462 N/A -10.89 -10.89 8 Pass

Channel 01 (2412MHz)
| Peak Search

Atten 18 dB } Next Peak

) Next Pk Right

, ‘”" il 5“'1' hl\'
Wumw'fw W“Lﬂvr'f IH .Urumwu.ﬂmu\ v vy Next Pk Left
\ —

Min Search

Pk-Pk Search

Marker

2.413240800 GHz Mkr > CF

-10.98 dBm o
i 1 of 2

#YBH 16 kHz
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Channel 06 (2437MHz)
- Agilent T | Peak Search

Next Peak

Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

Marker
2.437660000 GHz Mkr 5 CF
—9:@2 dBm

oy More

1af2

Channel 11 (2462MHz)
- Agilent T | Peak Search

Next Peak
. Next Pk Right

i ""‘""ﬁm‘“'w\ et
i Y q‘. .Nq Next Pk Left
T

Min Search
Pk-Pk Search

s |2.460110000 GHz Mkr > CF

More
1 of 2
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Product : 1802.11n 2x2 Wireless ADSL2+ 4-port Gateway
Test Item . |Power Spectral Density
Test Site . TR-8
Test Mode : Mode 2: Transmit by 802.11g (Ant 1)
Measurement PPSD Total o
Channel | Frequency Limit
(dBm) PPSD Result
No. (MHz) (dBm)
Ant 1 Ant 2 (dBm)
01 2412 -11.41 N/A -11.41 Pass
06 2437 -10.59 N/A -10.59 Pass
11 2462 -12.33 N/A -12.33 Pass
Channel 01 (2412MHz)
% Agilent

Marker
2.413300000 GHz

Atten 18 dB

WA AW
|

#WBH 18 kHz
ght 2000-2005 Agilent Technologies

Hll\']lﬂ,I",'Li}\r'J‘"‘J||*iI.\"'Nﬂll'||ll'f"||ﬂ,'|"“|1!'.\'"! o}

T | Peak Search

Next Peak
Next Pk Right
Next Pk Left

Min Search

Pk-Pk Search

Mkr 5 CF
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Channel 06 (2437MHz)

4 Agilent T | Peak Search
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1 Next Pk Right
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o
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Product : 1802.11n 2x2 Wireless ADSL2+ 4-port Gateway
Test Item . |Power Spectral Density
Test Site . TR-8
Test Mode : Mode 2: Transmit by 802.11g (Ant 2)
Measurement PPSD Total o
Channel | Frequency Limit
(dBm) PPSD Result
No. (MHz) (dBm)
Ant 1 Ant 2 (dBm)
01 2412 N/A -10.30 -10.30 Pass
06 2437 N/A -9.97 -9.97 Pass
11 2462 N/A -10.73 -10.73 Pass
Channel 01 (2412MHz)
% Agilent T | Peak Search

/

Marker
2.410720000 GHz

Atten 18 dB

|1!u.f.;"h.~..v.;u.~LrL.fuxﬂlrv'u»vu"-'*"'*'*f?“
|

ll.l lln'r'lrl'k‘I ‘|'|‘1\-|‘|;|!n‘.i|\ﬁ”| ||F"|"IJII|N? uq',Lr JLI'I
V !

#WBH 18 kHz
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Product : 1802.11n 2x2 Wireless ADSL2+ 4-port Gateway
Test Item . |Power Spectral Density
Test Site . TR-8
Test Mode : Mode 3: Transmit by 802.11n(20MHz) (Ant 1)
Measurement PPSD Total o
Channel | Frequency Limit
(dBm) PPSD Result
No. (MHz) (dBm)
Ant 1 Ant 2 (dBm)
01 2412 -13.03 N/A -13.03 8 Pass
06 2437 -12.66 N/A -12.66 8 Pass
11 2462 -13.39 N/A -13.39 8 Pass

Channel 01 (2412MHz)
- Agilent T | Peak Search

Atten 18 dB c MNext Peak

Next Pk Right
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Product : 1802.11n 2x2 Wireless ADSL2+ 4-port Gateway
Test Item . |Power Spectral Density
Test Site . TR-8
Test Mode : Mode 3: Transmit by 802.11n(20MHz) (Ant 2)
Measurement PPSD Total o
Channel | Frequency Limit
(dBm) PPSD Result
No. (MHz) (dBm)
Ant 1 Ant 2 (dBm)
01 2412 N/A -13.87 -13.87 8 Pass
06 2437 N/A -12.66 -12.66 8 Pass
11 2462 N/A -14.14 -14.14 8 Pass

Channel 01 (2412MHz)
- Agilent T | Peak Search

Atten 18 dB c MNext Peak

Next Pk Right
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Channel 06 (2437MHz)
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Product : 1802.11n 2x2 Wireless ADSL2+ 4-port Gateway
Test Item . |Power Spectral Density
Test Site . TR-8
Test Mode : Mode 3: Transmit by 802.11n(20MHz) (Ant 1+2)
Measurement PPSD Total o
Channel | Frequency Limit
(dBm) PPSD Result
No. (MHz) (dBm)
Ant 1 Ant 2 (dBm)
01 2412 -14.01 -8.36 -7.31 8 Pass
06 2437 -11.58 -10.84 -8.18 8 Pass
11 2462 -13.48 -13.39 -10.42 8 Pass
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Report No: 14C0378S-RF-US-P0O6V01

Product : 1802.11n 2x2 Wireless ADSL2+ 4-port Gateway
Test Item . |Power Spectral Density
Test Site . TR-8
Test Mode : Mode 4: Transmit by 802.11n(40MHz) (Ant 1)
Measurement PPSD Total o
Channel | Frequency Limit
(dBm) PPSD Result
No. (MHz) (dBm)
Ant 1 Ant 2 (dBm)
03 2422 -16.50 N/A -16.50 8 Pass
06 2437 -15.05 N/A -15.05 8 Pass
09 2452 -14.99 N/A -14.99 8 Pass
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Product : 1802.11n 2x2 Wireless ADSL2+ 4-port Gateway
Test Item . |Power Spectral Density
Test Site . TR-8
Test Mode : Mode 4: Transmit by 802.11n(40MHz) (Ant 2)
Measurement PPSD Total o
Channel | Frequency Limit
(dBm) PPSD Result
No. (MHz) (dBm)
Ant 1 Ant 2 (dBm)
03 2422 N/A -16.49 -16.49 8 Pass
06 2437 N/A -15.07 -15.07 8 Pass
09 2452 N/A -17.08 -17.08 8 Pass
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Product : 1802.11n 2x2 Wireless ADSL2+ 4-port Gateway
Test Item . |Power Spectral Density
Test Site . TR-8
Test Mode : Mode 4: Transmit by 802.11n(40MHz) (Ant 1+2)
Measurement PPSD Total o
Channel | Frequency Limit
(dBm) PPSD Result
No. (MHz) (dBm)
Ant 1 Ant 2 (dBm)
03 2422 -15.47 -16.20 -12.81 8 Pass
06 2437 -14.46 -13.15 -10.75 8 Pass
09 2452 -14.88 -17.08 -12.83 8 Pass
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